' U
L
‘ !

- S B b T \ ' 'i'-"f - A ]
COMPACT WHEEL LOADERS ! MODEL 6018, 6018BH AND 60188 COMPACT WHEEL LOADERS -
6018, 6018BH, 60188 ! Lo T s /
Parts Catalog 8-3051 o - PRODUCT IDENTIFICATION NUMBERS (P.I.N.) i
B . B AR _ " AND SERIAL NUMBERS (S/N) - ; g
NOTE: This manual replaces 8-3050 oL . : L . ] .
11-92-RP-500-310 , - x )
.
TRACTOR MODEL AND P.I.N. NUMBER - ENGINE MODEL, SERIAL AND
. o SPECIFICATION NUMBERS
NOTE: This catalog contains referencesto serial -
or P.LN. numbers. Use these numbers as
. - a guide to order the correct part. '
TRACTOR MODEL ENGINE MODEL
6018, 6018BH AND 6018B C33283 ENGINE
: MODEL P218G _
: . SPEC. NO. 10742B AND 10805C " -
- G |
4 : A l N ' '




2 ’ i -

INDEX
Thers is én index at the front and rear of this catalog.

The front index is an alphabetical index of the major
groups or assemblies.

The rear index is a numerical index of the part numbers
‘and pages on which these numbers are shown.

ILLUSTRATION

Each illustration in this catalog shows a group of parts
or components. These parts and components are
aligned approximately as the parts and components on
.your machine. Each part and component in an illustra-
tion has a reference number. These reference numbers
are in a list on the page opposite of the fllustration.
Next to the reference number is the part number,
description and required quanity of the part shown in
the illustration.

- UAR - "Use as reduired"_ indicates that the part
quantity is variable. . '

NSS - “Not sold separately” indicates that the part is
only available as &4 component of an assembly or the
part must be purchased locally, If the part is an
assembly component, the description will be indented
under the assembly description in the parts list.

Q/L - "Obtain locally”

** _ “Footnotes” are added to a part number when
more information is needed for identification. They
only relate to the part numbers indicated.

(\/

DESCRIPTION.

GENERAL INFORMATION

[
!
[
|

. JI

PARTS ORDERS

All ordegls', must include the foilowing information:

1. Corf;ectlpan number. -

Cofnplete description o.f part lor comlponent.'“

: Tqial quantity of.each part or component.
3

Eol O

P,r}oduct‘ model number,

5. AII necessary product identification numbers.
6. ,"IMethod for sending the parts. ]

7. Complete and correct address.

CATALOG REVISIONS

As the prdduct cﬂanges, new pages will be available

. for your catalog. A notice will be issued.

IMPORTANT: Put all revisions into the catalog as
soon as possible.

RIGHT HAND AND LEFT HAND
IDENTIFICATION

The words right hand (RH} and left hand (LH) as used
in'this catalog indicate the direction while you are in
the operator's seat in the normal operating position.

INDENTED DESCRIPTIONS

-

An assembly can have many components. The com-
ponents of an assembly are indicated by an indented
description. The quantity for an indented part is the

“total needed for that complete assembly. See the

example.

REF. PART NO. REQ'D
C 55159 CYLINDER ASSY -rear steering . ... .covverereneeennarneennns 1
28 C 56208 SOCKET ASSY -rearcylindet . .............. A 1
29 C 55956 PLUG - adjusting, socketassy .............. S 1
30 c 55957 SEAT-socketball...............ccviiiii e 2
31 Cc 56210 SPRING-s0cket ., ... ... i it e i 1
32 C 56209 SEAT -socketspring .... ..o iinianeinn, .. 1
i3 .G 45175 CLAMP ASSY -s0cketassy ......ccoiiiiiiinntiiineanenanen 1
16- ' 836 BOLT - 1/2" X 2-1/4" NJF. HBX ool 1
34 132- 104 PIN-cotter, 3/16" 7 X 3" ... ...ttt e ie e 1
35 C 55889 STUD-ball, socket Breylinder. . ..........cooviiiiiie e, 2
-36 13- 410 BOLT-1/4"x5/8"N.C.,hex .....cooeiinn i iinnennnes 4
37 92- 4 - LOCK WASHER-1/4" SAE .. ... i i iiiianeans 4

e

;
- .
ALPHABETICAL INDEX
r ONAN ENGINE SECTION
. Page Grid Page
AirCleaner.............. e 17 B4 FuelPump .............. P e....1B
Blower Housing ................. .21 B8 FuelSystem....................... 15
Camshaft . ... .. e e e e 5 AB Governor.............. e 13-21
Carburetor ... ..............ccounnan. 18 B6 Motor, Starter. .. ................... 63
Crankshaft ... ............ e 5 A6 Mounts, motor- ............. . 23
Engine Block & Attaching Parts . ... .. .. 7-9 AB-A10 OilBase.........coiiiiniuennan. 11
Exhaust System .. .................. 23 B10 QilPump ................. e 11
Filter, Ol . ............ PP o1 A12 Pistons & Rods................. e 5
" Flywheel ............. ...... e 5 ‘AB  Rotor, ignition . ......... . 13
- . Valves .. ..... e PR 7
BASIC TRACTOR SECTION
‘ Page Grid ' Page
Axle-Front .. ........ ... .. . .ccen.. 29 cz Hydraulic System {Bucket}........... 45
Axle-Rear.......... e 35 cs Hydraulic System (Drive) . ... ........ 43
Backhoe Seat Assembiy ........ S 27 Bi4 Hydraulic, System (Power Steering) ... .43
Backhoe Mounting Compeonents ........ 75 F6 Hydraulic System (Primary). .. ... 1.37-39
Baffles & Shields ........ e e, 23 B10 Motor - Hydraulic Drive . . ... ........ 55
Brakes .......... ... . il 31 - C4 Pump - Manual, Power Steering....... 57
Bucket & Arms™. . ... ... ............ 33 3] Pump-Main...............0..... 49
*Controls - Choke & Throttle . .......... 12 B6 Reservoir Tray .. .o v i v et i vnennn s 49
Control - Speed, Hydraulic ............ 61 EB Valve - Control, Tractor. . ........... 51
Decals .......... .. i i, 69 E14 Valve Control Linkage - Travel. . ... ... 61
Electrical System ... .............. 65-67 E10-E12 Valve & Control Linkage - Bucket ..... 53
Fenders ...................... L...27 B14 Instruments, Electrical ............... 65
Fork Lift -LL20 .. .................. 73 F4 Lever-Range Selector . . ............. 27
* Frame, Grille & Hood ................ 25 B12 Lift - Implement, Hydraulic ......... 77-7%9
F-27 Hitch Adapter. . ................ 77 FB Seat-Operator's ................... 27
Hitch, Draw Bar . .. ................. 71 F2 Steering Wheel ... ... .., e e e 43
Hydraulic System .. ............. .37-61° C10-E6 To0IBOX ... ... 27
Coupling - Pump Drive. . . ........... 49 D8 Transmission ..................0.... 35
Cylinder - Arms ., .. .. .. e 59 E4d WeightBox ....................... 71
Cylinder Bucket . . .. .. e 59 E4 Wheels-Front & Rear ... ... ....... 29
* Filter, Qil {early production) .. ........ 49 DB Wheel Weights - Model WW8B0 . ... ... .. 71
Hydraulic Backhoe Lines ............ 41 C14 ' .
Hydraulic PTO Lines . .............. 47 DB
Hydraulic PTO Valve . . ............. 47 D6
w

Grid

B2
B2
A14-B8

B10
A2
Al2

A4 .

AB

AY
7



ﬁOOOOOODOOOOOhODOOOOOOO

OoOOO00000O0=200000

MODEL 6018, 6018BH AND 60188 COMPACT WHEEL LOAD,EI;!S\ ‘
' PISTON,; CRANKSHAFT, FLYWHEEL AND CAMSHAFT \ -

PART NO.

24931
24932
24933
24934
24935
24936

29972
20241
29739
24938
24939
24940
24941
24942
25383
25384
25385
25386
25774
25775
20223
24325

DESCRIPTION

PISTON - standard (includes pin and retaining ring)
PISTON - .005 (0.13 mm) oversize (includes pin and retaining ring}
PISTON - .010 (0.25 mm) oversize {includes pin and retaining ring}
PISTON -..020 (0.51 mm) oversize {includes pin and retaining ring}
PISTON - .030 (0.76 mm) oversize {includes pin and retaining ring} . ™. . .
PISTON - .040 {1.02 mm) oversize -{includes pin and retaining ring)

PIN - piston

RING - retaining
RING-SET - piston
RING SET - piston .
RING SET - piston
RING SET - piston
RING SET - piston
RING SET - piston

RING - retaining
HUB - governor cup

BALL - governor

WASHER - thrust

FLYWHEEL - engine

WASHER - special
WASHER - special

SCREEN - flywheel

.............................................
.................................

010" {0.25 mm)} oversize
.020" (0.51 mm) oversize
.030"" {0.76 mm) oversize
040" {1.02 mm) oversize
CONNECTING ROD - (standard) includes nut & bolt ,
CONNECTING ROD - .010" (0.25 mm)} undersize, includes nut & bolt
CONNECTING ROD - .020’* (0.51 mm) undersize, includes nut & bolt . =
CONNECTING ROD - .030".(0.76 mm) undersize, includes nut & boit . . .
BOLT - connecting rod /16" special N.F. . ... .............. BN
NUT - lock, connecting rod 616 N.F. .. ... ... ...........] L

CUP = QOVEINOL - . . . ..ot
KoV v 1-1'.8;"); .1 /2 ..................................
CAMSHAFT - {includes pin)

GEAR ASSEMBLY - camshaft

PIN-center ......................
CRANKSHAFT - engine '

KEY - woodruff, crankshaft gear
RING - retaining ....... e e . .

GEAR - ring, flywheel . .-,

BOLT - fiywheel . . . . .. .- DR
SCREW - #10-24 x 3/8 flange lack .. ... .. ..... 00 ... ...

KEY - 3/16"" x 1/4'' x 2" special flywheel

October 1992



1

g
DUNDROATANNRWN

8-3051-7

;OOOOOOOOOOODObOOOOODOOOOOOOOOD

oo oo 1 . /

MODEL 6018, 6018BH AND 60188 COMPACT WHEEL LOADERS

{ )} REF. TPARTNO.

C 33403*

C 33242*+

41- 26
113- 208
20256
22618
22619
22620
22621
22622
20267
20268
20269
20270
20271
20272
24946
29974
29975
29976
' 29977
', 29978
20287
© 20288
20289
20290
20291
20295
20296
20297
20298
20299
32274

Y

CYLINDER BLOCK

DESCRIPTION -

BLOCK ASSEMBLY - short includes cylinder and crankcase, all bearings,
crankshaft, camshaft, timing gear, connecting rods, pistons, piston rings,
valves, oil pump and breather tube (does not include gasket set)’. . ... ..
BLOCK ASSEMBLY - short includes cylinder and crankcase, all hearings,
crankshaft, camshaft, timing gear, connecting rods, pistons, piston rings,
valves, oil pump and breather tube {does not include gasket set). ... ...
PLUG - WeICH . . .o oeeveeeienenss PR e
BOLT - 3/8" - 1@')( T
SHIM - end play, crankshaft ((005")........ ... .................
BEARING - crankshaft, rear {includes thrust washer) (standard)
BEARING - crankshaft, rear .002°" (0.05 mm) undersize .............
BEARING - crankshaft, rear 0% (0.25 mm) undersize ...... e

BEARING - crankshaft, rear .020"* {(0.51 mm} undersize ... ... S
BEARING - crankshaft, rear .03Q'* (0.76 mm} undersize .............
WASHER -thrust . . ... .. ... ... ..
GASKET -bearingplate ............... ... .. ........ P
PLATE - bearing, rear . . - . - .. v vttt ie i nannnnr e e -
BEARING - camshaft 3/4’ length (service partis 5/16'  length) . ... .. ..
SEAL - oil, crankshaftrear . ............ ... .......... PP

PIN - drive, bearing stop . . . ............. e e e ’

TUBE -o0il ..... i e et e m e e e e e e e e
INSERT - valve seat, exhaust {standard} ... ..... ... ........ . .....
INSERT - valve seat, exhaust .002"" {0.05 mm) oversize . ... ... ......
INSERT - valve seat, exhaust .005"" (0.13 mm) oversize . .. ..........
INSERT - valve seat, exhaust .010"" (0.2 mm) oversize . .. ... .......
INSERT - valve seat, exhaust 025" (0.64 mm) oversize . ... ... ... ..
INSERT - valve seat, intake (standard) ..........................
INSERT - valve seat, intake .002'’ {0.05 mm) oversize ......... e
INSERT - valve seat, intake .005" {(0.13 mm) oversize ........... ...
INSERT - valve seat, intake .010"" {(0.25 mm) oversize ... ...........
(INSERT - valve seat, intake .025" (0.64 mm} oversize .. ........... .
BEARING - crankshaft, front, flanged {standard) .........-....... ..
BEARING - crankshaft, front .002"" {0.05 mm) undersize . . . . . ... ... ..
BEARING - crankshaft, front .010' {0.25 mm) undersize . . .. . ... .. L
BEARING - crankshaft, front .020' {0.B1 mm) undersize . . ... ........
BEARING - crankshaft, front .030" {0.76 mm) undersize. . . . ... ... ..
GUIDE - valve, exhaust. ... ....... e e e
GUIDE - valve, intake . .\ .. . o i e e e e
LOCKWASHER - 3/8 . .. i e e e
PIN - alignment, gear COVET. . . . . ..ttt ittt e e e e e e
REED - breather .......... e e e e .
BAFFLE - brelyther ... .......... ... A
SPRING - breather . ............... A e e e

CCOVER - valvl . . L e e e e

COVER - vatve {with breatherport) . .. . ...... .. ... . ...
GASKET -valvecover ............c0iiiunen. e e SR
TAPPET - valve (standard) .............. .. ... ... ...,
TAPPET - valve .002 {0.05 mm) oversize . ... ... ... ourunnenns
TAPPET - valve .005 {0.13 mm) oversize . ........ e
VALVE -intake. .. .......... e e e e e e
VALVE -exhaust ..................... e e
BOLT - 174" - 20 x 1-3/4" . . e i e e e e .
SPRING - valve . . .. .. e e e e e e e
LOCK -valveandspring . ................. T

* Use on Spec. No. 10742B engine - = - e

** Use on Spec. No. 10905C engine

REQ'D

T g1 -
X

@

OREANNNARAAN=SDP A NARNN2 223 AaRPNNMNNNNRONRB - RS SN2 2o
’ 3

i October 1992

- -




| e,

.

L8>

'MODEL 6018, 301/88H AND 60188 COMPACT WHEEL LOADERS
/ ' - . - .

REF. PART NO

33 C 32278

36 C 29979

37 C 32279

a7 C 32280

a8 C 32281

39 195- 2010*
40 C 20248

a1 C 32440
42 C 20247

43 211- 7%
44 C 32282

45 C 29981

45 C 29982

a6 C 20504**
a7 . C. 20490**
48 C 20493**
49 C 22265**
50 C 20538**
51 C 29948+
52 C 33247+
8-3051-9

' VALVE - breather cap

CYLINDER BLOCK

DESCRIPTION

SEAL - intake valve
GASKET - head

HEAD - cylinder RaH. . ... oo R

HEAD - cylinder L.H. .
RETAINER - valve spring

WASHER - 1/4"
WASHER - 5/1¢6"*

WASHER - 1/4" copper
PLUG - core hole
CAP - valve
KIT - gasket, complete engine (does not include bearings)

SCREEN - breather tube

SCREW - #8 x 3/4" self-tapping
CLAMP - breather cap
FILTER - breather

* Use with engine Spec. 107428
** Use with engine Spec. 10905C

. ’A

.................................

....................................

...................................

" BOLT - head 2-3/8 long

.......
....................................
.....................................
..........................................
.......................................

KIT - gasket, (carbon removal/valve grind). . .. ... ..........

................................

"O'"RING-breathercap ............cvivivinnnnnennn..

.......

TUBE -breather .. .........c0 i i,

-t P NN

-
o m

[ e = T S JEE I Y N

October 1992




OIL BYPASS VALVE

CIL DRAIN
EARLY PRODUCTION

L

CRNDA WK -

OIL DRAIN
LATE PRODUCTION

3 o

MODEL 6018, 6018BH AND 60188 COMPACT WHEEL LOADERS

PART NO.

32290
32465
32291
32292
32293
32466
32467
32289
29984

QOO0 0O0O000

©192- - 21
- 113- 262

221- 3
C 23321
221- 167
221- 376
C 20565
C 20331
113- 103
C 25389

182- b25~

C 32462
C 26191
C 29734
«C 20325
192- 19
113- 4
C 32474
C 20574
C . 20320
C 20322
221- 86
C 19473
C 14906
C 14399
C 33222
182- 525

8-3051-11

OIL BASE, PUMP, FILTER AND FILLER TUBE

DESCRIPTION:

DIPSTICK - oil level indicator . .......covv it inenrnsenns -
CORING . .. e e b e e
BRACKET -fill tube ... ... ... ... . . . ..
TUBE -oil fill [\ oo, e e .
SEAL - UBB . ..ottt L
SCREW - #10x 1-1/4" panhead . ., . ... e,
NUT -speed {type L) . ..., ... . it i e eiees PR
BASE - oil (includes plugs) ....... SN e e e .-
GASKET - 0ll base ~ .. ... ittt e e e e

PLUG - oil base 3/8" ........ e e e e e ‘
“CUP - intake, oil pump

PLUG -oildrain .. ................. S .

......................................

NIPPLE - pipe 3/8"" x 3-1/2" ........ P e e e
ELBOW - pipe 3/8"' x 90°%. . ............ e e e e .
ADAPTER - oil filter . ......... e b
WASHER - 5/16" copper .......... e et e e e e .
BOLT - 5/16" -18x 1" .......... me e e e e e e
DRAIN - oil filter., . ............ e e e e e
BOLT -#10-32x3/8" ............ e e e e e e e
GASKET - gil filter adapter ... ...t i e e e
FILTER - oil "....... N e e e e e e e
PUMP -oil ... ... . AP L.
. KIT - gasket, oil pump :
LOCK WASHER - 1/4" .. ... A P e e
BOLT - 144" - 20 x 1" . ... . . i it e ..
BOLT - 3/8" - 24 x 7/8"w0illbypass .................0 . .........
WASHER - 3/8'' copper ........ P e
SPRING - oil bypass valve.. . ........... e e
VALVE -oilbypass. . -................. e e e e e e :
" REDUCER - pipe 3/8” - 14to 1/4" . .. ... . i ] e
NIPPLE - pipe 2.5 .. ... S .. e
GASKET - oil drain ... ... P

........................................

October 1992



12

A

4

e e
. / :

Z K /(/ i

- ) ’/ -
4 r e
.v/ i ’
4 Jr"‘ o
. s
A
- L3 .f/’ 3
, | &
s
. r4

— N ‘
—OOONDOH W -

. REF.

»

2
.

MODEL 6018, 6018BH AND 60185 COMPACT WHEEL LOADERS

'PART NO.

C 32457
C 20305
C 22632
C 20307
182- 84
C 20309
C 20310

211- 5.

C 20312
C 20313
113- 120

C 20331

C 20412
C . 29985
131- 911
C . 29989
C' 20345
C 32452
C 32297
192- 19
13- 2

8-3051-13

'GOVERNOR GEARCASE AND IGNITION ROTOR

DESCRIPTION

GEARCASE ASSEMBLY - governor
" BEARING - governor shaft

SHAFT AND ARM . ...
YOKE - governor shaft.

SCREW - #8 - 32 x 3/8"

" PIN - governor cup stop

SEAL - oil, governor shaft :
BALL - bearing, governor shaft

SEAL - oil crankshaft . ,
GASKET - mounting

BOLT - 5/16" - 18 x 1-3/4"

WASHER - 5/16" copper

TUBE - vacuum port (included in assembly)

STUD - gear cover .. ...
NUT - /18" - 18
CLIP - retaining .......

- GASKET - plate ...... .

PLATE - plunger cover . .
ROTOR - ignition

T T T
..................................
....................................
....................................
...................................
.....................................

T
...............................
....................................
.....................................
B e bt e e e et e e a e e e
.....................................
........................
e PRI
llllllllllll ; L e T T T T T ]
....................................
....................................
......

....................................

BIRY md oo b md ok ok md T B 3 0 b ok a3 A ol wd ol

‘ o0 . October 1992

REQ'D

¥




"MODEL 6018, 6018BH AND 60188 COMPACT WHEEL LOADERS

REF. PART NO.

8-3051-1b

1 C 29868
2 C 29969
3 C 29944
4 C 29952
5 C 29953
6 C 32450
7. 192- 19
8 113- 65
"9 113- 121
10 192- .20
11 C 26202
12 113- 103
13 C 20360
14 C 29988
15 195- 2027
16 NSS
17 C 29959
18 182- 559
19 NSS.
20 214- 103
21 . C 20411
22 NSS
23 C 32376
24 C 10678
1 C 26521
2 C 28962
3 NSS .
4 C 32089
5 C -11529
6 _NSS
7 C 23527
8 C 14690
9 C 32376
10 C 31978
11 C 24689
12 187- 1036

-

. FUEL SYSTEM (ENGINE}

DESCRIPTION

CARBURETOR - fuel {repairs page 19)
GASKET - carburetor mounting

ADAPTER - carburetor {early production)
GASKET - adapter (early production)

LOCK WASHER - 5/16""
GASKET - manifold

BOLT - 6/16" 18 x 1" .. ... e Foveeio o,
CLIP - retaining, control rod to carburetor . ... ... ........
ROD -governorcontrol. .. ... ... ... ... .. ...... ..
WASHER - B/168™ .. ... ... ... . . .

HOSE - fuel {use C28937 cuttolength) .. ..............
PUMP - fuel ... ... . . . .
- SCREW - tapping #10 - 24 x 5/8""
HOSE - vacuum (use C28937 cut to length)*. ... ... ... ...

CLAMP - hose 1/2" {wire)
CAP - fuel outlet -

.................................

CLAMP - hose 7/16'" {wire) {use C32376) ..............

CLAMP - hose 1/2" (worm drive) .. ... ............. >
ELBOW - hose 90°

FUEL SYSTEM (TRACTOR)

FITTING - hose 1/8" - 27 NPTF ... ... .. .. . ... .. .. ..
RETAINER -fuelline . .. ...... ... .. ... . .. . . . . . ...

HOSE - fuel line 30" {1270 mm) {use C283937 cut to, length)

TANK -fuel .. ............ e e e e e
CAP - fuel tank fincludes insert) . . ......... ... .....
HOSE - fuel line (use C28937 cuttolength) .. .. ... ......
LINER - tank . . . ... ... e e
CUSHION - fuel tank . ... ... . ... . ..
CLAMP - hose 112" . ... . . e,
FILTER - fuel . ... ... . . .
CLIP - *J” fuel line retaining . .......................
SCREW - 144" - 20selftap ........... ... ..........

SEAL < ““O FING . ..o oeeee
NIFOLD -intake . ..............................

...............................

Y P '

.........

.........

15

REQ'D

S A= o = = NN R MNRN- —  et t—-

i = Y SN N B

October 1892



MODEL 6018, 6018BH AND 60188 COMPACT WHEEL LOADERS 17
AIR CLEANER
; ' fooy . . )
“ / % , REF.  PARTNO.  DESCRIPTION \ o REQ'D
1 C 28703 NUT -wing 174" - 20 .. ... . . ittt i 1
2 C 32302 COVER -aircleaner .................... [ e ) 1
3 -C 22581 PRECLEANER . . ... . i i it i e e e 1
4 C 22424 ELEMENT - air cleaner ......... e e e 1
5 o 130- 9N NUT - 6/16 - 18 flange. .. ......... . e 1
6 C 32303* HOUSING -aircleaner ................ .0 iiiiiinminrnnnnnns 1
6 - C 40928** HOUSING -air cleaner .. 1. ... ittt et et e i 1
» ' 7 187- 1036 BOLT - 1/4"" - 20 x 3/8' tapping, washerhead ................... 2
8 182- 152 SCREW - machine #10 - 32 x 1-1/2” . . ... .. .. i 3
9 195- 516 WASHER - #10 . .. .. e 3
s o, . /5/ 10 - C 29946 DEFLECTOR - air .. ... e 1
L C 32304 TUBE -airintake .................... e N 1
12 C 293948 FILTER - breather . ... ... ... . . . i i i i i iaanan 1
13 C 29949* TUBE -crankcase breather ........ ... ... .. ... ... ......... 1
14 - € 32305 SUPPORT - air cleaner .. ... ... it e e e e e 1
15 NSS* . CLAMP - breather tube {use 214-25B) . ... ... ... vuueunnnn.. 1
16 C 30033 GROMMET -rubber .. ..... ... . . . i i, 1
17 € 32306 COVER - element . . .. ... e e 1
18 131- 71 CNUT -lock 1/8" - 20 . .. i e e e 1
19 C 32451 SPACER -aircleaner stud. . . . ...... ... ... . it 1
20 C 33246*" HOSE-breather . . ... ..., .. e 1
21 274~ 251%*% CLAMP - hOSE . .. ittt it e e e e e e, e 1
*Use with Engine Spec. 10742B
**Use with Engine Spec. 10205C
rd
Y
) N
- - 8-3051-19 . L . ) . Ogtober 1992




MODEL 6018, 6018BH AND 60188 CdMPACT WHEEL LOADERS 19.
' CHOKE AND THROTTLE

REF. PART NO.  DESCRIPTION REQ'D
1 C 33407 CONTROL -throttle . ... ittt it e e e e e e e 1
2 C 30073 HANDLE - throttle control, orange . . . .. ... .. ittt e eeenn 1
3 C 32076 CONTROL - ChoKe ... .o ittt ittt e e e e e e e e e, 1
4 C 30074 HANDLE -chokecontrol, black . . . .. ... ... ... ... ... ... ....... 1
5 187-1511 SCREW -tapping #10 - 32 x 112" . .. .. . e 2
] 192- 18 LOCKWASHER - No. 10 (early production) ....................... 2
7 - C 34117 NUT-No. 10-24flange lock ... ...ttt -2
8 111- 5 BOLT - No. 10 - 24 x 5/8" phillips, black ............ ............ 2
9 C . 22369 BOLT - washer head #10 - 32 x B/1B" .. ... ... .. 2
10 C 29957 BRACKET -chokecable . ............ ... ... . ... ............ 1
11 C 29506 CLIP - retaining, choke cable. . . .......... ... . ... .. ... ... ..cu... 1
12 C 33408 PLATE - stop, choke control {early production) .................... 1

CARBURETOR
C 29868 CARBURETOR - fuel . . ...... ... . e i 1
1 C 299865 KIT - float . . .. . e e 1
2 C 29966 JET -power ...... PP e B e 1
3 C 29967 JET -idle ... e e e 1
C 299862 KIT - repair. . . o v e i e e e e e e 1
4 NSS - GASKET AND SEAL PACKAGE . ....... ... .. .. .. . .. 1
5 C. 29969 GASKET -mounting . . .. ... ... . . . . e e 1
6 NSS SCREW AND PLUG PACKAGE . .. .......... it iiann 1
7 *NSS VALVE -inlet . .................. . 1
8 NSS VALVE -idleadjust .. . ... ... .. . . e : 1
9 NSS SPRING - tension . . ... ... . e e 2
{
(5]
8-3051-19

October 1992



20

2

MODEL 6018, 6018BH AND 60188 COMPACT WHEEL LOADERS 21 -
BLOWER HOUSING AND GOVERNOR
REF. PART NO. DESCRIPTION . REQ'D
1 C 32308 HOUSING - blower .. . ... oo e i e 1
2 163- 22 SCREW - tapping, washerhead 1/4" - 20 x /16" . ................ 1
3 C 32309 HOUSING -eylinder air LH. .. ... ... .. . ... ... ... .. 1
4 C 32310 HOUSING - cylinder air R.H. ... ... ... .. .. . .. . .. 1
5 - 187- 1147 SCREW - tapping, washerhead 1/4'" - 20 x 5/8" . ................. 2
6 195- 102 WASHER - 174" . e 2
7 C 32446 BOLT - 5/16" -18 x 3/4" washerhead .......................... 2
B 187- 1073 SCREW - 1/4"" - 20 x 5/8"" tapping, washerhead . ................. . 4
9 C 32447 CLAMP -wire .......... ... ... .ciu.u... T 1
10 195- 518 WASHER - 14" . q
11 C. 20376 SPRING - governor .. . ... ... ... e 1
12 C 29506 CLAMP -cable............... e 1
13 C 28719 BRACKET -cable . .............. e e e e 1
14 187-1511  SCREW -tapping #10 - 32 x 1/2° . . e 1
15 182- 49 SCREW - tapping #6 - 32 % 5/B” . . .. . ... ... 1
16 C 203N -SPRING - idlesetting ............ e e e e e 1
17 . C 3231 ARM - gOvVernor . .. .. .. e e 1
18 121- 3 BOLT - 1/4"" - 20 x 1/2"" washerhead . . ... .. .. ...... .. .......... 2
19 195- 102 WASHER - 1/4" .. ........... e e O 2
20 C 20375 BUSHING -arm, governor . . . ... .. ... i 1
21 C 32472 SCREEN -blower housing . . .. ....... . ... ... .. ... . ... . .. ..., 1
22 C 3247 PLUG - SCIBBM s - & o i it e e e e e e e 1
23 187- 1036 BOLT - 1/47 - 20 x 1/2" flange fock . .. .. ... ... . ... ... .. UAR
f

8-3051-21

:
I
h
g

Ty 7

October 1992

o




REF.

.- DO DO BN =

QWD WK -

-—

'8-3051-23

e
MODEL 6018, 6018BH AND 60188 COMPACT WHEEL LOADERS 23
REAR ENGINE MOUNTS
PART NO. . DESCRIPTION REQ'D
C 22948  MOUNT - engine, rear ...........c..ovunmuniineenenoennennnnn 1
113-- 208 BOLT - 3/8" - 16 x T-1/47 L o e e e e e e e 2
195- 6525 WASHER - 3/ . .. e 2
192- 21 % LOCKWASHER - 3/8' ... . ... e i 2
129-° 103 NUT - 378 - 16 . .. i e e e e e 2
C. 21652 BUSHING - MOUNT . . ... .t e et e e e e e e e e e e 1
113- 441 BOLT - 1/2" - 13 x 2-1/4"" . .. ..... e e e e e e e e 1
131-1182 NUT - lock 1/2' - 13 . e e 1
195- 533 WASHER - 1 2 e e 1
L 4
MUFFLER AND SHIELD
C 32085 PIPE -exhaust R.H. . ... ... . .. .. 1
C 32086 PIPE -exhaust L.H. . ... ... i e e 1
C 26207 GASKET - exhaust .. ... ... e e e e 2
61- 512 BOLT - B/16" - 18 X 3/4" . . . e e e e 4
192- 404 LOCKWASHER - 516" . .. e e e e e 4
Cc 32131 MUFFLER -exhaust . ... .. ... . e e 1
C 28294 CLAMP ~-muffler ... ... e e e 2
129- 102 « NUT - 5/16"" - 18 B e el e e 2
C 32127 SHIELD - mufflerand pipe - .. ... ... .. . .. . . . - 1
187- 1036 SCREW - 1/4" -20x 1/2"selftap .. ....... . nn.. e 4
L :"H_‘ .
v .\‘ N

October 1992



8-3051-25

MODEL 6018, 8018BH AND 6018B COMPACT WHEEL

\
REF. PART NO.
1 C 32017
1 C 32018
2 C 32193
2 . C 32195
3 113- 206
4 192- 21
5 195- 104
6 129- 103
7 ' C 32045
8 C 16239
9 113- 102
10 C 29759
11 187-1910
12 C 29760
13 C 32035
14 C 32176
15 353- 406
16 187- 1080
17 C 17653
18 113- 207
19 - C 32044
20 187- 1036
- 21 C 21540
22 C 32124
23 111- 340
24 C 32040
25 113- 208
26 192- 21
27 129- 103
28 C 22278
29 195- 521
30 C 32123*
31 195- 525
32 219- 55*
33 131- 938
34 C 18193**
35 C 34178**
36 C 34176**
37 195- 104°*
38 C 34177**
39 113- 102**
40

131- 911**

" PANEL - dash

. STRIP - seal

HOOD, FRAME AND GRILLE

DESCRIPTION

FRAME - main (6018)
FRAME - main (6018B, 6018BH)
PAD - foot L.H,
PAD - foot R.H.

LOCKWASHER - 3/8"
WASHER - 3/8"
NUT - 3/8” N.C. hex

STRAP - battery hold down

PIN - axle pivot
BOLT -"3/8"" NC hex
RING - retaining
GRILLE - frame
INSERT - grille

PLUG - hole (6018BH)

NUT - 1/4" tinnerman
BOLT - 3/8" x 1** NC hex

BOLT - 1/4" x 1/2"" NC self tapping
HINGE - hood
SUPPORT - grille . .

..........................................

BOLT - 3/8'" x 3/4’" NC carriage

HOO D . . . e e e e
BOLT - 3/8" - 16 x 1-1/4"" {engine mounts} . ... ..................
LOCKWASHER - 3/8™" .......... e
NUT -3/8" -16hex ............ .. .. . . AP

PIN - retaining
WASHER - 5/16"

FITTING - lube, 90°

HOSE

NUT - 5/16"" - 18 flange lock

*Use before PIN:.

**Use PIN and after:

6018, 6018BH - 14153035

~
LOADERS

TRAY = Battery . . . .....oooooooioio o
BOLT - 5/36° x 34" NC heX . ... ... ..coooio 0

...............................

NUT -3/8" -16flangelock . .......... . ... ... . .. . . . . . . ...
BUMPER -hood ............. e e

BRACKET - mounting, grease fitting . .............. i ..
BOLT - B/16" - 18 x 3/4" ., .. e

25

REQ'D'.

N N N N N 1 Y - R e N L T R

o

MN-—t-n—-.-tL-aé

October 1992




MODEL 6018, 6018BH AND 60188 COMPACT WHEEL LOADERS - 27

REF. , PART NO.
1 C 17488
2 C 26698,
2" C 32069

3 113- 424
5 192- 23

6 ¢ 37017
7 C 16429
8 C 30066
8 C 30067

9 C 15410

10 195-2175
11 113- 102
11 113- 103
12 C 32417
12 C 32418
13 121- 106
14 C 33474
15 C 14728
‘16 C 32050
16 C 32053
16 C 33052
16 C 33053
17 C 17491
18 - -182- 547
19 C 17216
20  -C 17066
21 131-1216
22 113- 257
23 C 26092
24 113- 102
25 . 131- 911
26 131- 934
27 C 29305
28 C 29306
29 C 32408
" 30 i11- 132
31 C 32070
32 132- - 320
33 C 32066 -
34 138- 2071
35 C 21518
36 . C 32067
37 138- 2005
38 ‘C 24137
39 C 32065
40 C 13385
41 C 32064
a2 C 32060
43 C. 26342
44 C 32161
45 C . 29812
8-3051-27

" PIN -seat hinge (B018) ................. e

"WASHER - B/16" x 1-1/4” OD.. . ... ... .. i i v [P

~ FENDER - L.H. (shown) (6018, 6018BHY)

SEAT, FENDERS AND TOOL TRAY

DESCRIPTION

SUPPORT ~seat, front . . ...t it it e e ettt e et e e
SUPPORT -seat, rear (6018) ... ... ... ... .. .. . ...
SUPPORT - seat, rear {60188, 6018BH) shown
BOLT - 1/2"” x 1" NC hex
LOCKWASHER - 1/2"
TRAY - tool (6018)

REQ'D

........................................

SEAT-(B018B, 6018BH) . . ........... ... i, e
SEAT - 8018 L. e e -
CUSHION - rubber (early production}

« -P—‘—"—l—‘N—‘—‘—-‘—'—'M—‘—'—‘U)—lMI\JSS-hN—i-'—‘—‘8—'-'-‘“‘—‘—‘—‘—“‘E-‘—‘-h&&h—‘—‘—‘-—‘«b-h—-‘-ﬂ—l

............................

BOLT - 5/16" - 18 X B/ . .t v it e e e e e
BOLT - 5/16" X 1" NC heX . ... vttt e et
EXTENSION - fender L.H. {(shown) . .......... .,
EXTENSION - fender R.H. ... ... . L,
BOLT - 5/16" x 1/2”" NC hexflange. .. .................... e .
HINGE -seat (BO18) . . ... i e e e e s,
GRIP - shift lever ‘

..........................................

FENDER - R.H. (6018, 6018BH) . . ... .......... .. ... ...
FENDER - L.H. (6018B) ............ e
FENDER - R.H. (6018B) .......... e e e e
LEVER - Shift . .. ...ttt it e e ..
SCREW - 1/4'" - 20 x 1/2"* Phillips
SPRING - shift lever ... ... ... e e e
WASHER - cupped . .. .. ... . e e
NUT -lock 3/8" NChex............ e e e e e
BOLT - 3/8" x 2-1/2 NChex ...............c.0u... e
PAD - step, fender {6018B, 6018BH) ...... I I O
BOLT - 5/16" - 18 X 3/ . . . et e e
NUT -5/16°" -18flange lock . .. ... ... . . ... . ... . . ..
NUT - 1/4" - 20 flange locK . . .. ..o e e i
CAP -spring (6018) .. ........ .. ... ... .... S
SPRING - seat (6018)...... e e e
BRACKET - support ........ e e e e e e e,
BOLT - 5/16"' - 18 x 3/4"" carriage . . . .. e e e e e
ROD -springguide . .. ............ .. .. .0..... e e
PIN - cotter 3732 X 3147 . .. i i e e e e e
LEVER —~latch . .. ... .. e e e e
PIN - spirol 3/16" x .84™ .. .. . . e e e
WASHER - 1/27 nylon . ... . . e s
PIN -datch . ... e e e e
PIN - spirol /4" x 1’
SPRING -compression . ........... .. .. ... i,
SPACER - sleeve . ... .. ... i e e e
BUSHING -bearing . . . ... ....... . ittt et et e
SPRING - compression . . ... 0ottt i it e e e e
POST -seat ...........c.iirnnnnn e e e e
RING - retaining . ... ..ottt e ittt et s e
PLATE - retainer . . . oottt it et ittt et ettt et e
WASHER - late production

L T T T P

bctober 1992



- MODEL 6018, 6018BH AND 80188 COMPACT WHEEL LOADERS . 29
Pt - . °
o ’ . FRONT AXLE . ..
REF..  PART NO. DESCRIPTION . : REQ'D
" C 17296 AXLE - frOnt. . .o i e e e e e 1
2 C 33225 SPINDLE *L.H..,.......... e e e e, 1
3 C 33226 SPINDLE -RH. ..................... e 1
4 192- 25 LOCKWASHER - B/8" .. ....... ... .. . . oo a0 oo, 3
5 C 30163 ARM -upper, spindle . ... ... .. e e e e 1
-6 113- 417 BOLT - 1/2”" x 1-1/4" NChex ............. .... e e e 1
-7 192- 23 LOCK WASHER - 1/2" .. ... ... R 1
8 195- 536 WASHER - 8/16" . .. .. 1
9. - C 17684 WASHER -thrust . ............... .. ... ... ..c..... e e 4
10 . C 28248 RING - retaining . .. ... ... . e e e e e e i i 1
11 C. 33419** BUSHING -spindle 1-1/4"" length . ....... ... .. ................ .4
11 NSS* BUSHING - spindle {use (2) C33419.and (1) C233418)..... e - 4
12 C 33418** SPACER-bushing ............ .. .. .. . . . i 2
12 . NSS* - SPACER - bushing (use (2) C33419 and (1) C33418) ............... 2
13 219- 17 FHTTING -lubrication .. ........ ... ... . ... . ... 2
14 C 13106 COVER - lubrication fitting . ............ .. .. ... ... ... ... ... ... 2
15 C 25942 TIE ROD . . . e 1
16 129- 127 NUT - B8 NF. hex . . e e e e 6,
17 C 25943 BALL JOINT . . . e e 3
- FRONT AND REAR-WHEELS -
. REF. PART NO. DESCRIPTION ’ a3y, REQ'D
1 C 32032 WHEEL - rim, rear {6018B, 6018BH).. ... ...... P 2
1 C 33464 WHEEL -rim, rear (BO18) 1B x 7 . . ... ... . i i 2
2 C 27763 BOLT -rearwheetlug. . . ... ... ... ... . . e, 12
3 C 28317 CAP - dUSt . . .ottt e 2
4 132- 2335 PIN - cotter 1/8" x 1-1/4" . . . . . . . . . . 2
5 25- 1312 NUT--castle 3/4"" NC hex .. ... .. ... . . .. . . . .. 2
6 C 28972 WASHER -retaining .. ...... ... .. . i i e e 2
C. 33400 HUB AND BEARING ASSEMBLY - front whee! . . . ... .. .. ..., ...... 1
7 C. 28262 BEARING - cone . . . ... .. i e e e 4
8 C 28B316 SEAL - bearing ... ... i e e e e 2
9 C 28305 NUT -wheel .. ... ... e 10
10 ~ NSs HUB ASSEMBLY -front wheel . ... ... . ... .. ... ... .......... 2
11 . C 28988 RACE -bearing ............ ... et 4
12 C 18300 . STUD -wheel ... e 10
NSS ~ HUB - wheel . ... 2
13 C 33462 | WHEEL - rim, front (6018) 8 x7 . ...... e e 2
13 C 32029 WHEEL - rim, front (6018B, 6018BH} . ... ....................... 2
C 28239 STEM -airvalve. . . .. ... ... 4
NOTE: Obtain tires locaily
- *Use before PIN: r
‘ **Use PIN and after:
6018, 6018BH - 14142908
‘ ) . 8-3051-29 - ° ' * October 1992
PARE e - ‘ - Co

v




Y

———

REF.

[TeesIL NN e N IR VLI N R

8-3051-31

MODEL 6018, 6018BH AND 6018E COMPACT WHEEL LOADERS 31
¥ - -
-BRAKE ASSEMBLY
PART NO. DESCRIPTION REQ'D
C 26683 PEDAL - brake .. ... ... .. . e e e e 1
C 18029 BRACKET -saddle .. ...... . ... . .. . e 2
113- 207 BOLT - 3/8" x 1" NC hex . . ... e e e e e s s s -4
131- 938 NUT -lock 3/8" NC hex . . ... ... e e e e e e 4
138; ‘92 PIN -roll 3/16" X /47 . . e e 1
C 18105 LOCK -brake .- ... . i e e, 1
C 17541 SPRING - brake 10ck . .. .. .. .ot e e e e 1
113- 5 BOLT - 1/4"" x 1-1/2" NC hex .. . .ot e e e e 1
131-1102 NUT -lock T/4" NChex . ...... ... . . . . i, 1
C 18278 SPRING - brake return ... ..ottt et e et 1
C 27472 ROD - brake . . . .. e e e e 1
213- 4 CLEVIS .. e e e e e 1
J41- B4 - PIN - levis. . . oot i e e 1
132- 310 PIN - cotter 1/8" X 17 . . . e e e e e e 4
C 14187 BAND - bBrake . . L e e e e e, 1
C 135626 PIN - Clevis . . . e e e e e 2
C ' 18305 ARM - ACtUALOr . .. .. e e e e e e e 1
132- 333 PIN - cotter 1/8" X B/8™ . . . i e e e e e e 1
C 18306 . BRACKET - piVOt .. .. it e e e e e e e 1
113- 412 BOLT - 1/2”" x 1-3/4" NC hex (6018).. . . . .. ... ... .. ... 2
113- 426 BOLT - 1/2” x 2-3/4”" NC hex (6018B, 6018BH) .................. 2
192- 23 LOCKWASHER - 1127 . . e e 2
129- 105 NUT - 1/27 NC hexX ... e e s e 2
October 1992




MODEL 6018, 6018BH AND 60188 COMPACT WHEEL LOADERS

'BUCKET AND ARM ASSEMBLY

REE. PART NO.

DESCRIPTION

ARM ASSEMBLY - bucket lift
ARM - bucket
FITTING - lube
LINK - bucket cylinder

C 17311

510, 30 EITRNG TSl

......................................

BUCKET ASSEMBLY -.loader 44" (use C33206)
. - loader 48"
ROD - arm assembly mounting

NSS
C 332086

PIN - cylinder mounting
PIN - spiral 1/4”
PIN - bucket mountmg, 3- 5!‘16”
PIN - 4-15/16"
PIN - 4-3/4"
WASHER - 13/32"

C 21963
138- 2005

1956-

14 C 28232

- 18 Cc 32182

1
2 C

3

4 cC

5

‘5

6 C

7 C

8

9

10 o
11 " C
12 C
13

15 » " C.
16 195- .
17 132-
18. ° C
19 C
20° C
21 113-
22 T 131
23 c
8-3051-33

RING - retaining
BUSHING - oilite
WASHER - 1-1/16"’
PIN - cotter 5/32"" x 1-1/4"
EDGE - cutting 44"’
EDGE - cutting 48"
COVER - lube fitting
PIN - cylinder mounting
BOLT - b/16"" -
NUT - lock 5/16° hex
WASHER - .76 x 1.12""

18 X 1-1/2 L ottt

SNNNBRSSNRNG NN =N Rp ==

QOctober 1992



¥

MODEL 6018, 601éBH AND 6018B COMPACT WHEEL LOADERS 35

TRANSMISSION AND FINAL DRIVE

REF. .PART NO. DESCRIPTION K REQ'D

C 26322 CASE ASSEMBLY - (6018B, 6018BH) ... ....................... 1
C 24843 CASE ASSEMBLY - 6018 . . .. .. it e e e 1
1 NSS CASE - trangmission (order assembly above) ... ................. 1
2 C 12713 . BEARING - flanged . ..... ...t i e 2
3 C 24804 " BEARING - flanged (B018) . . ....... ..o 2
3 C 26245 BEARING - flanged (6018B, 6018BH) ......................... 2
4 C 18097 SEAL - axle (60188, 6018BH) . .. . ....... ... . 2
4 C 24803 SEAL -axte (6018} .. .. ... e e 2
b C 13241 BEARING - sleeve .. ... .. ... . . . e 1
6 ‘C . 13385 BEARING - sleeve .. . . ... ... e 1
7 C 13266 SEAL -shiftrod . ...... . ... .. . 1
8 C 28281 BEARING -roller . .. .. ... e . 1
10 221- 3 PLUG - filler and drain 3/8"“ square head . . . . ..................... 2
10 221-1842 PLUG - pipe 3/8" hex socket . ... .. . . . . it 1
11 C 22638 SHAFT - axle, short R.H. (BO18). . .. ... ... .. ... . . . 1
12 C 22637 SHAFT - axle, long L.H. (6018} . . . ... .. .. . i 1
13 C 36935 COVER - transmisston. . . ... .. ... . it et e e e e 1
14 138- 2073 PIN -roll 3/16° x 1-1/4" e e 1
15 - C 26342 RING -retainer, axle . ... .. e e e 2
16 126- - 128 KEY - woodruff, brake idler. . . . . . . .. . e 1
17 C 13196 "GASKET - transmission COVer . ... .ottt e e 1
18 C 28241 BREATHER - transmission . . . .. .. . o0ttt s o e e e e e 1
19 192- 19 LOCKWASHER - 1/4" . ... . . 5]
20 113- 3 BOLT - 1/4” x 3/4" NC hex . . .. .. .. e 6
21 C 12725 FORK - shift . . . ... .. . e e e e e e, 1
22 C 37222 ROD -gear shift ... ... ..o e s 1
23 C 14168 RING -retaining . . ... .. ... .. e e e 2
24 C 14644 GEAR -cluster input . . .. ... ... ... e 1
25 C 30030 GEAR-high41tooth... ... ... ... . ... . . . i 1
.26 C 12552 GEAR-low B5tooth ... .. ... . ... ... .. .. ... .. . e, 1
27 NSS KIT - diff. case (Includes Ref. 34 & 35) ... ... [ 1
28 C 333056 BRAKE DRUM . .. .. 1
23 NSS GEAR - differential pinion ... ........... e e e e e o 2
30 NSS GEAR - differential ................... L A 2
ch| - NSS * WASHER - pinion thrust . .. .............. e 2
32 . NSS PIN - differential cross . .. .. .. e e e -1
33 NSS PIN - differential cross lock . . ... ... ... . 1
34 C 30031 KIT -bolt {setof four}) ......... ... ... ... ... .... e 4
35 C 24803 . SEAL -shaft . .... ... ... 1
36 C 12718 WASHER - differential . ....... ... ... .. ... ... ... 2

37 C 14223 WASHER -spacer ........... . .. .. e e UAR
38 C 33417 GEAR -brake idler . ... ................... e 1
39 C 14222 RING - retainer, brake idler . . .. .. .. ... 1.
40 113- 417 BOLT - 1/2" x 1-1/4’" NC transaxie mounting . . ... ................ 6
40 166- 8b BOLT - 1/2" - 13 x 17, 12pt.flange . . . ....... ... ... ... . ..., 1
41 192- 23 LOCK WASHER - 1727 .. o i e e e e e e e s &
42 C 26250 SHAFT - axle, long L.H. (6018B, 6018BH) . ... .. ... .............. 1
43 C 28249 SHAFT -"axle, short R.H. {(6018B, 6018BH} ............. ......... i
44 C 42631 DIFFERENTIAL. - {includes items 25, 26, 34) .. ....... ... .. ....... i
45 195- 541 WASHER . . ... e e e 1
46 132- 310 PIN-cotter 1/8"" x 1" ........ ... . e e 1

*Gears are not replacable PIN 14173863
- and after. Order differential.
8-3051-35 . » QOctober 1992

A



; ' ] . \ .
~ MODEL 6018, 6018BH AND 6018B COMPACT WHEEL LOADERS s 37
HYDRAULIC SYSTEM (PRIMARY)
6018B, 6018 - All -
6018BH - Before PIN 14183035
REF. ' PART NO. DESCRIPTION REQ'D
1 C 32170 . PUMP - hydraulic (repairs page 49) ... ........... e e e 1
2 217- 179 FITTING - 1" hose x 1-5/16"* - 12 (includes 218-5010 "0’ ring} ... ... 1
3 218-5107 FITTING - 5/8° O.D. x 7/8"" - 14, 90° adjustable (inciudes 218-5007
F A 1 1 T | 1
4 217- 398 FITTING - 3/4"" hose x 7/8” - 14 {includes 218-5007 “O" ring} ....... 1
5 218-5117 FITTING - 5/8° O.D. x 3/4"* - 16, 90° adjustable {includes 218-5006
. B N 15T | O 1
6 C 32107 HOSE - 1" 1.D. 90°pumpiinlet . . . .. ... ... ... . ... 1
) .7 214- 256 CLAMP - hOSE . . .. ... e e e e 2,
I 8 C 31432 HOSE - 3/4” L.D. 90°pump inlet . ... .. ... . . ... .. . ... N
} 9 C 32108 TUBE - pump, rearoutlet .. .. ....... ... .. . . .. .. ... ... ... 1
| 10 C 32109 TUBE - {to travel valve on 6018B and 6018BH) or (to PTO on 6018) ... 1
i 11 Cc 32110 TUBE - pump, front outlet. . ... .. e e e e e e e 1
: 12 C 32711 TUBE - pump to relief valve tee (BO18) . . ... ... .. .. ... ... ..c.... 1
! 13 c 3143 HOSE - oil filter to oil tank {cut to required length) ........... ...... 1
: 14 C 321 CONNECTOR - 90° 3/4" hose x 3/4" NPTF thread . .. .. ............ 1
N 15 C 30152 FILTER - oil (repairs page 49) ... ... ... ... .. ... i, 1
! 16 217- 155 CONNECTOR - 3/4'" hose x 3/4"" NPTF thread ..................... 1
17 °  C 33046 HOSE - 3/4” L.D. x 19" {cut to required length) . . . ............... 1
18 214- 254 CLAMP - hose 1-1/4"" . B
19 C 32148 HOSE - 90° heat exchangertomanifold . . ... .. ..... .. ... ........ 1
. 20 C 32114 TUBE - travel valve tomanifold. . . ... . ... . ... .. .. .. .. . . .. .. ... 1
TO PTO (6018) ' y ‘ . ' 21 C 32115 MANIFOLD - return (801 8i 6?)1BBH) shown . ................ . ..., 1
TO TRAVEL VALVE (60188, 6018BH) AL 21 C 33047 - MANIFOLD - return (6O18E . . . . . . . . 1
g 22 C 32116 TUBE - manifold to relief valve ... ... . .. ... ... ... . e 1
‘ . 23 c 32117 VALVE -relief ... .. . 1
TO POWER / / 24 218- 5058 FITTING - 3/8'" tube x 3/4’" - 16 (includes 218-5006 O ring) ....... 1
STEERING PUMP e , ’ - 25 218- 842 FITTING - tee swivel 5/8" tube x 7/B"" - 14 ... ... ... .. e 1
’ ‘ A TAS ‘ 26 - C 33112 FITTING - tube reducer 5/8” to 3/8" tube x 9/16 - 18 .. ... ... .. 1
- 27 192- 19 LOCKWASHER - 114" . . e 2
28 C 25245 FITTING - 5/8" tube x 7/8" - 14 (includes 218-5007 "O" ring) ....... 1
23 C 32436 RESERVOIR - oil (also requires C32434 tray before S/N 14131858 . . .. 1
30 C 34175 CAP -oiltank . ... . . 1
31 C 32047 EXCHANGER - heat .............. S 1
32 113- 1 BOLT -~ 1787 « 20 x /2" e e 4
33 131- 934  NUT - 1/4" -20flange lock .. ..o, ..o oo, T 4
34 218- 5065 FITTING - 3/4"" tube x 7/B"” - 14 (includese 218-5006 “0" ring) ...... 1
35. 218- 98O FITTING - 90° 3/8' tube x 9/16" - 18 female swivel .. ... ... ... .. 1
36 218- 5058 FITTING - 3/8" tube x 3/4"" - 16 (ificludes 218-5006 "0’ ring) 1
37 C 32179 TUBE - bucket valve “out’”” to return manifold . .. . ... . ... ... ... ... 1
38 C 33038 FILTER ASSEMBLY . . . . .. . . e T
€ 33039 FILTER - oil . .. . 1
39 113- 2 BOLT - 1/4" < 20 x B/8" . . e 2
40 C 32213 CLAMP -tube .. ... ... ... ..., ...... e L 1
41 195- 521 WASHER ... ... ... ... .. ... e 1
42 121- 21 BOLT - 1/4” - 20 x 1/2" flange lock . ....... .. ... ... . ....... ]
3

43 C 34189 CUSHION - tank . . . .. .. e e

8-3051-37 - _ October 1992




MODEL 6018, 6018BH AND 60188 COMPACT WHEEL LOADERS 39

HYDRAULIC SYSTEM (PRIMARY)
6018BH - PIN 14153035 AND AFTER

" REF. PART NO. DESCRIPTION REQ'D
- 1 C 32170 PUMP - hydraulic {repairs page 49) . . .. ... ... .. i, 1
: 2 217- 179 FITTING - 1" hose x 1-5/16"" - 12 f{includes 218-5010 "0 ring} ... ... 1
' 3 218-5107 FITTING - 5/8"" 0.D. x 7/8" - 14, 90° adjustable {includes 218- 5007
: R L 3 1
: 4 217- 398 FITI'ING 3/4" hose x 7/8" - 14 lincludes 218-5007 'O ring) ....... 1
| 5 218-5117 FITTING - 5/.8"" O.D. x 3/4"" - 16, 90° adjustable (includes 218 65006

' B L 1 1.3 U 1
: 6 C 32107 HOSE - 1” LD. 90 pumpiniet .. ... .. e e 1
) a7 214- 256 CLAMP - ROSE . ... .. i i i e e e e e 2
| . © 8 C 31432 HOSE - 3/4" {.D. 90 pump inlet ... ... . ... . ccuuiiiunennen. ... 1
! ] 9 C 34186 HOSE - pump, rearoutlet to travel valve . . . . . ... ... ... ... .. ..... 1

I | 11 C 34187 HOSE - pump, front outlet to backhoeinlet. .. .. .................. 1.
[ I 12 C 34188* HOSE - backhoe outlet toreliefvalve) ... .. ...... ... .. .. ....... 1
: ! 12 C 42632** HOSE - (backhoe outlet to relief valve) .. ........................ 1
| \ 13 C 31431 HOSE - oil filter to oil tank (cut to required length} ... .. .. ... ....... 1
| 1 14 C 32171 CONNECTOR - 90° 3/4"" hose x 3/4" NPTFthread . . . ... ........... 1
| I: . 16. 217- 1556 CONNECTOR - 3/4"" hose x 3/4" NPTF thread ... .........:....... 1
| \ 17 C 33046 HOSE - 3/4” [.D. x 19" {cut to required length} . . ... .............. 1
' (18) 18 214- 254  CLAMP - hose 1-1/4" oo\ eI 8
! : * 19 C 32148 HOSE - 90° heat exchanger to manifold ... ...................... 1
! 20 C 32114 TUBE - travel valve tomanifold. ... ... ... . ... .. ...... . .....0... 1

: 21 C 32115 MANIEOLD - FeTUIM . o e e e et e e et e e e 1
X 22 C 32116 TUBE - manifold to relief valve . .. .. ... ....... .. .. . ... . ... ... 1
1 23 C 32117 . VALVE -relief ... . e e 1
1 24 .218-50568 FITTING - 3/8'" tube x 3/4" - 16 (includes 218-50086 'O/ ring) ....... 1
I 25 218- B42 FITTING - tee swivel 5/8"°" tube x 7/8" - 14 .. ... . ... ... ... ........ 1
' 26 C 33112 FITTING - tube reducer 5/8'' to 3/8"" tube x ¥16"" -18 .. ........ ... 1

i 27 182- 19 LOCKWASHER - 1/4" .. . e e e e e 2
@ i : : . - 28 C 25245 FITTING - 5/8" tube x 7/8"° - 14 (lncludes 218-5007 0" ring} . ...... 1
, \ - ‘ Tl A . . 28 C 32436  RESERVOIR -oil ... .. .. ... 1
S TO POWER - - 30 C 34175 ' CAP-o0iltank . ........ ..t 1
O rrom~.  STEERING PUMP o % | ‘ 31 C 32047  EXCHANGER -heat ................. ... c.cuiiiuiuinoooo.. 1
BACKHOE™ - ] . . ’ 32 113- 1 BOLT - 174" - 20 x 142" . . e e e e 4

33 131- 934 NUT - 1/4" ~20flange lock . .. .. ... . 0 4
34 . 218-5065 FITTING - 3/4" tube x 7/8" - 14 (lncludes 218-5006 0O ring) ....... 1
35 218- 980 FITTING - 90° 3/8"" tube x 9/1B6°" - 18 female swivel ... ... ... ... ... 1
36 218-5058 FITTING - 3/8" tube x 3/4"" - 16 (includes 218-5006 “0" ring) .. ... .. 1

37 C 32179 TUBE - bucket valve ‘"out” to return manifold .. . . .. .. ............. 1
38 C 33038 FILTER ASSEMBLY . . . . ... e e e e e, L 1
C 33039 C FILTER -oib . . oL oo e e e 1
33 113- 2 BOLT - 1/4"" ~ 20 x 5/8"" - .. .. ... [ e 2
40 121- 21 BOLT - 174 - 20 X 1/ 27 ot i e e e e e e e 1
40 113- 207 BOLT - 3/8 - 16 X 17 . . s e e 1
41 195- 521 WASHER . .. ... ... e A 1
42 C 32213 CLAMP - tube . ... . e e e - 3
| 43 ¢ 22947 TIE-nylon .. ... ....... . e e e e e e e 3
f 44 131- 938 NUT -3/8" - 16 flange lock . .. .. . .. ... .. e 1
45 C 34188 CUSHION -tank . . .« . ot e i b e e e s PP 3
46 , 218-b265 FITTING - 9/16” - 18 x 1/2"" female swivel NPSM ................. 1

47 '-218- 5005 O RING . L e e e 11
43 - . 218-5360 FITTING - 9/16'" x 7/8" - 14 flare {use with BH750WD backhoe) ... ... ' 1
48 218- 445 FITTING - 1/2'" x 7/8'" - 14 flare {use with 80A backhoe) . ... ... ... _. 1

NOTE: Use 218-465 to connect hoses together when backhoe is removed.
*Use before PIN:
**Jse PIN and after: 6018BH - 14173863

- 8-3051-38 - . QOctober 1892



o,
s

. REF.

OO~NOMBWN

—
[ E=Y

R ‘
QWO WN =

MODEL 6018; 8018BH AND 60188 COMPACT WHEEL LOADERS

PART NO.

C 33043
C 33045
C 33044
218- 465
C 15389
113- 3
192- 19
129- 101
C 28278
218-5232
C 33058
218- 927
218-5251
218- 5007
218-5107
218- 5201

HYDRAULIC BACKHOE CONNECTING LINES (6018B)

DESCRIPTION

TUBE -pump tobackhoe frear) . . . ...................... ;
- TUBE - backhoe (outlet) to return manifold

TUBE - hackhoe (power beyond) to relief valve tee
FITTING - 7/8" - 14 x 1/2'* NPTF
CLAMP - tube
BOLT - 1/4'" - 20 x 3/4"
LOCKWASHER - 1/4”
NUT - 1/4"" - 20
HOSE - hydraulic

TUBE - hydraulic

0" RING - 7/8"
FITTING - 90° adjustable elbow 7/8" - 14 x 7/B"* - 14

HYDRAULIC BACKHOE CONNECTING LINES {6018BH)

\’/“

C 32262
C 32263
C 28278
218- 465
C 15389
113- 3
192- 19
129- 101
218-5265
218- 5005
218- 5360
C 29655

8-3051-41

Use Before PIN 14153035
See Page 39 for PIN 14153035 and after

TUBE - pump to backhoe (ruear) ...... e e e e e e
TUBE. - backhoe to relief valvetee . ... ... ..............

HOSE - hydraulic

FITTING - 80° swivel elbow 5/8 x 7/8" - 14 . .- ..........
FITTING - 80° swivel 1/2” NPTF x 1/2" NPSM .. ... .. ... ..
FITTING - 7/8" - 14 x 1/2”" NPSM swivel . . . .. ... .. .......

FITTING - 90° adjustable elbow 7/8” - 14 x 1/2'" NPSM ‘swivel

FITTING - 778 - 14 x 1/2° NPTF . . ...
CLAMP - tube . . ...
BOLT - 1/4" - 20x 3/4” ........... e e
LOCKWASHER - 1/4"" . ... .........: e e e
NUT - 174" - 20 . . . o e e e e e
FITTING 9/16” - 18 x 1/2'' female swivel NPSM . ... ... ..

B S £ T T
FITTING - 9/16” x 7/8" - 14 flare {includes 218- 5005 ‘0" ring)
TUBE - hydraulic, backhoe (in} ... ... ... ... .. ... ......

41

REQ'D

-k kb ot o3 =3 O B R A R b e b b

JEC QR e I N I G O i IR

October 1992



—_

REE. PART NO.
1 218- 5058
.2 C 32126
3 C 32401
4 C 27990
5 C 16945
6 129- 127
7 C 27992
8 C 27991
g 218-5105
10 218- 5005
11 C 32399
12 C 32125
13 C 32027
- C 26443
14 C 16128
15 195- 541
16 132- 91
1 C 24995
2 C 28487
3 C 24994
4  C 25007
5 C 25008
- 6 218- 5062
7 218- 5065
: e\ 218- 5066
. 9 218- 5406
- 10 218- 5254
11 218-5117
LY

12 C 32118
13 - ¢ 27764
14 .-131- 351

15 NSS

15  _ NsSS*
16 C 28949
17 166- 85
17 166- 86

18 192- 23 4
* N A

] _ _ : ) " . 8-3051-43

MODEL 6018, 6018IBH AND 6018B *COMPACT WHEEL LOADERS ; 43

HYDRAULIC POWER STEERING SYSTEM

DESCRIPTION ~REQ'D
FITTING - 3/8" tube x 3/4’" - 16 straight (includes O™ ring) ......... 1
TUBE - steering (out) to loadervalve (in} .. ... ........... e 7. 1
TUBE - steering (in)toreliefvalvetee . . .. ... .. ... ... .. .. ..... 1
WHEEL - steerning . ... ... .. .. e i e e e e e e 1
CAP -steering wheel . . . . ... ... . e 1
NUT - B/ - 18 . . e e e e e e e 1
* PUMP - steering {repairs page B7). . . .. .. ... .. . ... ... 1
NUT -5/16"" -24acorn, black . ....... ... .. . .« o . ... 4
FITTING - 90%elbow, adjustable . . .. .. .. ... ... ... ... .. ... e 2
B L {11 1
HOSE - steering pump (L.T.) to cylinder, 25" .. ... ... .. ... .. ... 1
HOSE - steering pump (R.T.) to cylinder, 31" . .. ...... ... ......... 1
CYLINDER -steering . . . .......... ... .. ... . . i, 1
KIT -gasket . ... ...t e e e 1
PIN - clevis B/8 " . .. .. e e 1
WASHER - .656" I.LD. x 1.31" O:D. .. ... ... ....... e 1
PIN - cotter 3/16° X 17 .. e e e e 1
HYDRAULIC DRIVE SYSTEM
VALVE-halding . ... .. .. ... .. e e 1
“O"RING-endecaps ... .. .. . oo Lt 2
TUBE - valve to motor . ... .0 e e e e 1
TUBE - travel valve to holding valve ..~ . ... ... ... ... ... . . ... ..... 1
TUBE - travel valve to holding valve . .. ............ ... ... .... 1
FITTING - 5/8" tube X 7/8" - 14 {includes 218-6007 "0 ring} ....... 4
FITTING - 3/4" tube x 7/8"" - 14 (includes 218-5007 "0 ring} ......" 1
FITTING - 5/8" tube x 3/4"" - 16 {includes 218-5006 "“O’"' ring} ....... 2
FITTING - 1/2"° NPSM x 7/8'" - 14 {includes 218-5007 "“O"" ring} . . .. .. 1
FITTING - swivel 1/2’' NPSM x 3/4’’ - 18 lincludes 218-5008 'O ring) . 1
* FITTING - 90° adjustable 5/8" tube x 3/4" - 16 (inciudes 218-5006
O FINGY o v e 1
VALVE - travel control {repairs page 51) .. ...... ... ... .......... ' 1
L SCREW - B/16" - 1B x 1-1/8" o e e e 2
TNUT - B/16" - 181lock . .. . oo e e 2
- MOTOR - hydraulic (6018} {repairs page 59) (use C32957) shown .. ... A
MOTOR - hydraulic {60188, 6018BH) (repairs page 55) . ............ 1
SEAL -motortocase . .......... ., e e e 1
BOLT - 1/2' - 13 X 17 e e e 4
BOLT - 1/2" - 13 x 1-1/47 e e =4
LOCKWASHER - 1/2" {use with 166-86bolt) .. ... ................ 4
*Before PIN 14131993: .
6018BH use C32957 motor and C33164 arm
B018B use . C32957 motor and C33163 arm
~ After PIN 141319893:
6018BH and 6018B use C32957 motor
< - ‘ QOctober 1892
s



REF.

&

L=l RN I IR A

8-3051-45

MODEL 6018, 6018BH AND 6018 COMPACT WHEEL LOADERS

PART NO.

C 48179
C 26433
C 26432
218- 17

C 13106 -

218- 5057
C 25162
C 25161
218- 533
218- 443
C 26439
720- 303
C 25164
187- 1036
25165
25167
26032
32121
25160
25158
25153

OO0OacO0O00n

214-" 262

HYDRAULIC SYSTEM (BUCKET CONTROL)

DESCRIPTION

VALVE - bucket control {repairs page 53)
CYLINDER - lift arm (repairs page 59)
CYLINDER - bucket (repairs page 59)
FITTING - lubrication, straight . . . .. ........ ... ... .. ... cciiuun..

COVER - lubrication fitting .

FITTING - 45° ... ... ....
FITTING - hydraulic . .....
TUBE - bucket cylinder . . ..
HOSE - bucket cylinder., . . .
CLIP - tube mounting

GROMET - tower

TUBE - lift cylinder, rod end

TUBE - Ilift cylinder, piston end

HOSE - lift cylinder. .. .. ..
TUBE - bucket cylinder R.H.
TUBE - bucket cylinder L.H.
FITTING - hydraulic
CLAMP - 2-5/16" to 3-1/4"

FITTING - hydraulic (includes 218-5005 **O’’ ring)
TUBE - bucket valve to L.H. tower
TUBE - bucket valve to R.H. tower

SCREW - 1/4"" - 20 x 1/2" tapping
FITTING - special 90° {includes 218-5005 O ring) . .. .............
TUBE - bucket valve to R.H. tower
TUBE - bucket valve to L.H. tower
TUBE - bucket valve to R.H. tower
TWBE - bucket vaive to L.H, tower

Wh=ea B s S NNER R S D @D D UTU = N -

October 1992

=]




46 @ MODEL 6018, 6018BH AND 60182 COMPACT WHEEL LOADERS . 47
) ‘ ] - - PTO HYDRAULIC VALVE {6018)

. : o : : REF. . PARTNO.  DESCRIPTION _ : . REQ'D
: 1 C 33426 VALVE - hydraulic (2100 PSI Relief) .................. ... ¢co.... 1
2 83- 56 - SCREW -set B/16" - 18 . . . ... . . i 1
3 C 26719 HOUSING - detent plunger. - .. .. ... .o i et 1
4 C 26718 SPRING - detent plunger . . .. ... ... ... .t irirnnnn 1
5 C 26717 PLUNGER -'detent . . .. ... ... ... . . i 1

K] C 26716 WASHER - aluminum, seal . . ... .. ..., UAR
-7 165- 143 SCREW - socket head 1/4"" - 20 x 3/4™ .. ... ... ... 4
8 C 26715 BONNET -end Cap ... ... .0ttt et ettt e 1
9 113- 110 "BOLT - 5/16" - 1B x 2-1/4" . .. . e e 1
10 - C 26714 .SLEEVE - detent ........ Y 1
11 195- 526 WASHER ....... T e e e e e e e e e e 1
12 - c 26721 SPRING -centering ... ... ... ... ... et 1
’ 13 C 26720 SPACER -detent . . ..., .. .t e e 1
14 C 26713 SPACER -spool .. ... . .. e 1
15 C 26708 - POPPET -vrelief . ... ... .. .. .. ... . ... . . 1
16 C 26722 SPACER - end cap ... .. ...ttt e e 1
17 C 26712 NUT -cap, relief . .. .. ... i e e e i 1
18 C . 26710 WASHER - aluminum, seal . . ... ... ... .. ., 1
19, C 26711 SCREW - adjustment, relief .. ... . ... ... .. .. .. . o 1
20 C 26709 SPRING -relief . ......... ... .. i 1
21 C 26707 CRING -quad ... e e e 2
22 C 26706 WIPER - 8p0ol . .. . ... e e e 1
23 113-. & BOLT - 1/47 - 20 x 1-1/2" @ o 3
24 - 182- 19 LOCKWASHER - 1/8" . .. . . e 3
25 C 28964 PIN - clevis 3/16° .. .. ... .. . . . e R 1
26 132-° 329 PIN - cotter . ... ... . e e e e RO 1

27 C 32156 BRACKET -handle ................. e 1,
28 C 32155 HANDLE - valve . ... . e i e e e 1
29 C 32154 KNOB-handle . ......... ... e e i 1
30 129- 101 NUT - 114 e e e e 3

PTO HYDRAULIC LINES (6018)
1 C 32112 TUBE - pump to PTO {rear) . . .. ... . ... .. ... .. ... . ... .. .. ... 1
2 C 18285 TUBE - travel valve to PTO . . .. ... .. e i e e e 1
3 C 156389 CLAMP -tube .................. e e e e e 1
-4 113- 3 BOLT - /47 - 20 x 3/4" e e e e 1
5 182- 19 LOCKWASHER - 1/4" . i e e e 1
6 129- 101 0 S I 7 R o 1
7 218- 85107 FITTING - 90° adjustable elbow (PTQ inlet & outlet) . ... ............ 2
8 . 218-5201 FITTING - 90° swivel 7/8'" - 14-(PTO work ports) . . ...... e 2
9 C 22829 TUBE -hydraulicloop . .......... .. i 1
10 C 32149 HOSE - PTO valve (nlet) . . . . . e e e e e et et e 1
11 C .32150 HOSE - PTO valve {outlet) . ... .. .. ... ... i, 1
VALVE WORK PORTS

8-3051-47 ‘ ‘ ‘ October 1992




J

REF.

[ N . ) .
N=2=000~NOORPWKN=

13

Lo~ pWh =

MODEL 6018, 6018BH AND 6018B COMP{\CT WHEEL LOADERS

PART NO.

C 30152
C 28753
C 28754
113- 3
C 28783
NSS

C 28755
C 32172
121- 106
214- 262
C 32265
C 32434
121- 21
113- 2
192- 19
129- 101
C 34189

C 33041
113- 208
131- 938
113- 208
192- 21
195- 104
C 28321
NSS
NSS
NSS
NSS
178- 858
126- 13
C 32170
C 32955
C 33110
NSs
NSS
NSS
NSS
NSS
C 3311
C 3209586
NSS
NSS
NsS
NSS
C 16732
NSS
C 33265

8-3051-49

1 . .
HYDRAULIC OIL FILTER AND TANK TRAY

DESCRIPTION

FILTER ASSEMBLY - hydraulic cif (early production)
HOUSING - filter
COVER - filter
BOLT - cover

KIT - filter

0" RING

MOUNT - pump
BOLT - 3/8"" - 16 x 1-1/4"
NUT - 3/8"" - 16 flange lock

HUB - pump

HUB - engine

GASKET

PLATE - wear (bronze side towards gears)
TOMRING . L e
SEAL - shaft (not used)
COUPLING - pump

-

BRACKET - filter mounting
BOLT - 5/16" - 18 x 1/2" flange lock
CLAMP - hose :3-1/4"" filter to bracket
BRACKET - oil tank support
TRAY - oiltank .. .. ... e
BOLT - 1/4"" - 20 x 1/2'" flange lock
BOLT - 1/4'" - 20 x 5/8" '
LOCKWASHER - 1/4"
NUT - 1/4" - 20

HYDRAULIC PUMP, COUPLING AND MOUNT

SLEEVE - coupling {use ©33265 complete assembly)
SCREW - set 5/16°" x 3/8""
KEY - 3/16" x 5/8'" woodruff carbon {pump shaft)
PUMP - hydraulic
KIT - seal (main pump section}
SEAL - shaft

SEAL - V"' "'V’ side towards cover}

...........................

BOLT - 3/8"" - 16 x 1" {use teflon sealant on lower bolts)
LOCKWASHER - 3/8"
WASHER - .438"" x 1
KEY - 1/4" x 1/4"" x 3/4" {engine shaft)
- COUPLING - pump (use C33265)

PLATE - wear (bronze side towards gears)
PLATE - thrust (bronze side towards gears)
YO RING . L e
KIT - seal (secondary pump section)
SEAL - “V'" {"V" side towards body)
GASKET ..ot

...........................................

49

REQ'D

e A e B I e R R )

PUCRU N 4] NN NS RN ¥ P G U S S S S W W N, [ G W G N - A

Qctober 1992




==
MODEL 6018, 6018BH AND 6018B COMPACT WHEEL LOADERS 51
- HYDRAULIC CONTROL VALVE - TRACTOR

REF. PART NO. DESCRIPTION REQ'D
] C 32118 VALVE - tractorcontrol ........ 5% . .. ... . ... . i, ]
2 NSS BODY - valve (order C32118 valve) . .. ...... ... ... . . .. .. 1]
3 NSS SPOOL - valve {(order C32118 valve) . . ... ..................... 1
4 NSS' SPOOL - valve {(order C32118 valve) . . ...... ... ... .......... 1
5 C 28856 SEAL -0 ring, spool .. ... ... .. ..., B e 4
6 C 28705 WASHER . ... ... 1
7 C 28706 SPRING -detent .. ..................... e e 1
8 C 28707 SPACER . ....... e e e e e e e e e 1
9 C 26668 DETENT - spool {use with 3/16  detent ball} .. .................. 1
10 C 17438 COVER - detent ....... e e e 1
11 211- 5 BALL - steel 3/16"" ..... e e e e e e e e e 2
12 C 17444 SPRING -detent ............... ... 2
13 C 28708 SCREW -detent, Cap . ...... ittt e e 2
14 169- 114 SCREW -cover . ........ovuinnon. ... e e 4
C 21611 KIT -relief ........ . . . . . ., L 1
15 129- 531 CAP - reliefadjust ............ e e e e e e 1
16 C 17435 CAP -reliefadjust . ........................ Sy e 1
17 C 17433 GASKET - relief adjustcap . ................... e 1
18 NSS - SPRING -relief........... e e e 1
19 211- 7 BALL -steel 1/ . 1
20 C 27784 SCREW - 5/16" - 18 x 1-1/4" . . ... . e 2
21 131- 351 NUT - 5/16" - 18 lock ....... e 2
. 22 221- 841 PLUG - pipe 14" . 1
23. 195- 521 WASHER -return . . ... ... e 1
24 C 26431 SPRING - return . ... .. . e e 1

25 C 26667 SPACER . . .. e e e e 1
26 193- 524 SCREW - No. 10-32x 1/2"socket . ........... ... ..., ..... 1
27 C 18847  COVER - return .. ... . it e e 1
28 -192- 18 LOCKWASHER . . .. ... e 1
29 C 21507 SPRING -relief . . ........ .. . 1
30 211- 208 BALL - steel B/16" . .. . ... . e e 1
31 C 26664 GASKET - relief adjust, capand nut . .. ......... ... ... ... ........ 1

32 C 26666 CAP -relief ... .. ... . 1.
- 33 C 21506 RETAINER - ball, relief . ... ... .. ... ... . ... / .. 1
34 129- 166 NUT -relief adjust . .. ....... ... ... ... ......... e /- 1
35 C 26663 SEAT -ball, relief . . ... ... ... .. 1
36 C 26665 SCREW - relief adjust . .. .. ... .. .. . e e 1
218-5154 PLUG - 1/2" - 20 (use tocap liftports) ...... ... ... ... ... .. ....... 2

8-3051-51 October 1892



MODEL 6018, 6018BH AND 6018B COMPACT WHEEL LOADERS

HYDRAULIC CONTROL VALVE (BUCKET)

{ s i REF, PART NO. DESCRIPTION : REQ’
1 c 18179 VALVE -bucketcontrol .............. e e e e e i
C 2 NSS ©_ BODY - valve {order C18179 valve) . .. .. ...................... i

3 , NSss SPOOL - valve {order C18179 vaive) .. .... ... .. ... ... . k!
4 NSS SPOOL - valve {order C18179 valve) . ... ...................... 1
5 C 28989 SEAL - Q' ring, spool . ... 2
6 C 28856 SEAL-"0"ring, spool ... ... . ... o2
7 221- 843 PLUG - 378 L e 1
8 C 26431 SPRING -return .. ...... .0 .. . . . 1
9 € 13200 SPACER ... .. 1
10 195- 510 WASHER .. .. - 1
11 193- b24 - SCREW . . e 1
12 C 18847 COVER -centering .......... ... . ... 1
13 169- 114 SCREW -cover . ... ... e, 4
14 C 17440 WASHER . .. 1
15 C 17441 SPRING -return . .. ... o e e e e e 1
16 C 13200 SPACER -detent . . ... .. . e e 1
17 C 17439 DETENT -spool. . ... .. .o e e 1
18 C 17438 COVER -detent . ... ... ... . . . i 1
19 211- 7 . Bali-steel /4" e, 2
20 C 17444 SPRING-detent . ... ......................... P 2
21 C 17443 SCREW -detent ..................c0iinuinin.. A 2
22 = 195 521 WASHER -return . ., ... .. e -1
23 13- 17 BOLT - valve mounting 1/4 x 1-1/4”" NChex .................... 3
24 131-1102 NUT -lock 1/4" NChex........ ... .. ... riuunn.n.. PR 3
) C 18846 KIT - spring, center {includes items 22, 23, 24, 25, 26 and 27) ....... 1
C 188561 KIT - detent [includes items 14, 15, 16, 17, 18, 19, 20and 22)....... 1

BUCKET CONTROL LINKAGE

1 C 2444% BRACKET - pivot . . .. e 1

2 C 16714, BUSHING - pivot bracket . ... ... ..........:....... e e 1

3 C 17596 LEVER - bucket control . . .. ...... T 1

4 .C 29045 KNOB - lever, bucket control .. ... .. .. . o e 1

B 195- b33 WASHER - 1727 e e 1

6" 132- 321 PIN - cotter 1/8" x 17 . .. . e 1

7 C 34744 LINK - valve 4’ . e 1

8 C 34745 LINK - valve 3-3/4"" 1

9 195- 521 WASHER - 5/16" . .. ... . . . e e 2

10 132- 320 PIN - cotter 3/32"" x 3/4"" . ....... . .. ..... S 2

11 113- 3 BOLT - /4" - 20 x 3/4" . . .. e 2

12 131-1102 NUT - 1/4" -201ock .......... e e e e e e e 2

13 141- 2 PIN - clevis. . . ... e 2

14 132- 329 PIN - cotter 1/16" x 3/4" | . .. . e 2
S AL Pl
T e
o~ A RESTT

8-3051-53 . : October 1992




R
—ﬂOt.Dm‘-.Imm-hCQN—'

DN HRWN =

8-3051-55

MODEL 6018, 60188H AND 6018B COMPACT WHEEL LOADERS

PART NO.

32957
31327
31309
31310
31311
31313
31314
31316
31317
31318
31319
31320
31321
31322
34417
34418

. 34419
34420
34421
31323

NSS

NSS

NSS

NSS

NSS

OOOCOOO0DCON00OaO000000

W
w

16516
19040
25048
14827
14837
18382
14828
14829
14830

14831
28703
28874
28701
19041
14836
14838
19212
29732

OOOOOOn0O00000000002

HYDRAULIC DRIVE MOTOR, (6018)
ALSO USE PIN 14131993 AND AFTER (6018BH, 60188}

DESCRIPTION
MOTOR - hydraulic

BOLT - 3/8" - 24 x 4-5/8"" (use with C31309 end cover)
COVER - end {with out relief) shown
COMMUTATOR AND RING SET
MANIFOLD
ROTOR ASSEMBLY
PLATE - wear
LINK - drive
BEARING - thI‘L‘IStP
SHAFT - coupling’
WASHER - thrust
BEARING - thrust
HOUSING - drive end
BEARING - outer
COVER - end {with relief)
PLUG AND 0" RING

...........................
..............................

VALVE - relief (3000 Ib.)
BOLT - thru {use with C34417 end cover)
KIT-seal ....... .0 i,
SEAL - commutator ring
SEAL - ring
SEAL - ring
WASHER - backup
.SEAL - dirt {not used)

.......................................

HYDRAULIC DRIVE MOTOR (6018B, 6018BH)

USE BEFORE PIN 14131993 .

FOR PIN 14131993 AND AFTER SEE ABOVE
MOTOR - hydraulic {see page 43} . ... ... ... .. . ... . . . . . ...
RING - retaining
SPACER - {see kit below)
SEAL - oil {see kit below)
HOUSING ASSEMBLY
SEAL - (see kit below)
SHAFT - coupling
DRIVE LINK

ol

3

......................................

— e T

Cal

......................................
........................................

PLATE - manifold
. MANIFOLD

COMMUTATOR AND RING SET
RING - sealing (see

DRING SET. v

BOLT - 3/8" x 4-3/8" NF hex
WASHER - back up, .010"" (see kit below)
KIT - 0" ring and seal (includes items 1. 2, 3, 6, 14 and 17)

PR P T S S G W G G N 1

Octaober 1992



MODEL 6018, 6018BH AND 60188 COMPACT WHEEL LOADERS . 57
‘ MANUAL PUMP (POWER STEERING)
REF. PABT NO.  DESCRIPTION REQ'D
C 27992 PUMP - steering, manual .. .............. N i [ 1
1 129- 127 NUT - 5/8"-18 ...... e S
2 C 33002 KIT - cover and manifold . . .. ... .. .. e e e e e 1
‘ C 30281 KIT -seal ... s 1
. 3 * NSS “O"RING .................... e 4
4 NSS RING-seal ..................... R R T 5
5 NSS MOYRING L. R S 1
. 6 NSS SEAL/commutator . .. ... ... ... 1
7 NSS SEAL -face . ... ... 1
8. « NSS RING - back-up ........... e 1 i
i
(i ’
e T . ) 8-3051-57 - October 1992
NTy ' - “ -




e

MODEL 6018, 6018BH AND 60188 COMPACT WHEEL LOADERS
? CYLINDER - LIFT ARM

A i REF.  PART NO.-  DESCRIPTION
T 1 C 26433  CYLINDER - BECAIM . oo oo oot e e e e
2 C 26445 KiT-seal........ R S
e 2 NSS SEAL - wiper. . ... e e e e e e e e e e e e
) 3  NSS “O" RING AND SEAL -10d . ... ..o oot
4 NSS “OMRING -bOAY ... e
4 “ 5 NSS . SEAL - PIStON . ..ttt t ittt e e e
sl : B NSS PO RING - BIStOn & .. L e e e e e

% s | |

’ 2
\ 3
4
. 5
6
' 4
L4 i v Z pa
g -
A X ® -
k b
i
e
‘8-3051-59

CYLINDER — BUCKET

C 26432 CYLINDER - bucket

C 26 KIT - seal .. . e e
NSS . . SEAL - WIDer . .. o
NSS . O RINGAND SEAL -rod .............. S e
NSS »Q ng oY . L U
NSS SEAL Lpiston. .. . ... .. .
NSS, MO RING - pIstOn . . .. e e

59

—_— N A

October 1992



MODEL 6018, 6018BH AND 60188 COMPACT WHEEL LOADERS . 61
TRAVEL CONTROL LINKAGE
' i REF. PART NO.-  DESCRIPTION REQ'D

1 C 29801 ARM -controt . ........ ... S 1
2 C 29764 S BUSHING - ball ..., . 1
3 C 29800 BUSHING - ball .. ...... S T IR 1
4 132- 334  PIN -cotter-1/8" x 3/4" ... . 1
B 192- 20 LOCKWASHER - 5/18" .. .. . e 3
6 - C 26680v PEDAL - travel control ......... e e et e 1
7 C 26424 ROD - pedal control . .. ......... e 1
B 129- 102 NUT - B/16" NC hex .. ... e e e e 1
9 cC 18277 SPRING - pedal return. . .. .. .. ... ... e, 1
10 C 175561 DISC -friction . ...... . ... .. ..., 1
11 C 28266 BUSHING -nylon . ... ... . . i i, 1
12 C 18391 WASHER - spring . . ... ..o 1
13 195- 533 WASHER - 172" . . e e 3
14 131- 165 NUT -1/2" NChexlock. . ... i, 2
) 15 C 23514 FOLLOWER -cam. . .. ... e i 1
o 16 C 26168. LEVER-directioncontrol ........... ... ... .. ... . .. % .c.ce. ... .. 1
' ‘ 17 193- 29 LOCKWASHER - 5/16" f(internal tooth} . .. ...... ... ... ... ...... 2
18 129- 102 NUT -5/167 - 1B N.C.hex .......... ., 2
19 C 29803* ROD -valve control ... ... .. ... .. 1
20 195- 521 WASHER - 5/16" .. ... e 1
21 C 19025* BALLJOINT . 1
22 Y129- 122 0 NUT - B/16" NF hex ... . e e e 1
23 132- 333 PIN - cotter 178" x B/B" . . .. .. 1
24 . C 29047 KNOB -control lever. . .......... it e e 1
25 353- 442 BUSHING - lever. . . . .. .. e e, 1

26 . C 19376 WASHER - spacer, 3/32" . . .. .. ... UAR

27 C 19377 WASHER - spacer, 1/32" . . . . UAR
28 C 33315 BRACKET -valve control . .. ... ... .. . ... .. . .. 1
29 113- 102 BOLT - 5/38" x 3/4" N.C. hex - . . - i i 2

*QOrder both C29803 and C19025 if other than illustrated.
8-3051-61 : ' ‘ - October 1992




62 T : R ; MODEL 6018, 6018BH AND 60188 COMPACT WHEEL LOADERS 63
STARTER

< . REF. PART NO. DESCRIPTION . REQ'D
- 1 © 32448 BOLT - thru 5/16" - 1B x 3-1/2" ... .. .. 2
2 192- 20 LOCKWASHER - B/16"" ... ... .. . . i 2
3 C 32449 WASHER - special (outside mounting bolt) ... . ... .. ... ......... 1
4 C 20248 . WASHER - 5/16” (inside mounting bolt) .. .. ... ... .. ... ......... 1

5 C 32312 STARTER ASSEMBLY . . . .. . ... e s 1

, B C 32313 KIT -hardware ..... ... .. .. ... . .. e, 1
7 C 32314 KIT - solenoid {includes plunger) .. ............... ... .. ....... 1
B C 32315 KIT - bushing lincludes rearcap} .. .... ... .. ... ... ... ..... 1
9 C 32316 HOLDER - brush (includes negative brush} .. .................... 1
\ 10 c 32317 KIT -brush ......... e e e e 1
11 C 32318 KIT -shiftlever . . ... ... .. . 1
- 12 C 32319 CLUTCH - starter {includes gear} . ... .. e e e e 1
13 C 32320 SEAL -dust ... ... e 1

8-3051-63 ' . October 1992




T

MODEL 6018, 6018BH AND 60188 COMPACT WHEEL LOADERS

1

‘REF. PART NO,

C 34746
1 'C 31947.

. 2 C 30260
3 C 24460

4 C 30279

- C 31943

. B C 14537

7 C 32178

8 C 29322

) C 41010

10 C 30530

C 32407

11 C 30275
12 C 29413
13 C 42929
14 C 24956
15 C 32461
18 C 32312
17 C 32294
18 C 32298
18 C 32299
19 C 32454
20 C 32307
21 C 32296

%
8-3051-65

ELECTRICAL SYSTEM

DESCRIPTION

CABLE - battery negative to ground ... ....... .. ... ... .. .. .. ..
CONNECTOR - headlight. . .. ................... . . .. . ...
HEADLIGHT - 12 volt ({repairs page 67). .. ... S
SWITCH - headlight ... ... .. e
BATTERY - 12 wvolt. ... ... ... . . .
SWITCH - ignition (includes key and hardware) ....... .. ......... ..

KEY -ignition .. ... ...

........................................

HOURMETER - 12 volt . ... ... ... .. ... . . . .. . ... .. . .. . ... ...
STATOR -charging ............... ... ... .. .. . . ...
RECTIFIER - 12 wolt . ... ... .. .. .. e .
STARTER AND SOLENOQID - see page 6&for repairs
CONTROL - ignition ............... e e e -
CABLE -spark plug 9 . ..., . ........... ... .. e e
CABLE - spark plug 18-1/2"" . . .. .. ... . ..
SPARK PLUG - includes gasket
CONDENSER

65

October 1992




PRS-

REF. .

WO WA=

-~ M p W N =

B-3051-67

MODEL 6018, 6018BH AND 60188 COMPACT WHEEL LOADERS 67
. ELECTRICAL SYSTEM HARDWARE
PART NO. DESCRIPTION ) - REQ'D
121- 21 BOLT -1/4" - 20 x /2" flange lock .............. e e 1
182- 525 BOLT - #10 - 32 x 3/8" .. ... i) e e 2
C 32460 LOCKWASHER - #10 intemnal tooth . . .. ... ..... e e 2
C 32453 P - Wire . L e 1
C 32456 BOLT - 14 - 20 X 17 . e e e e 2
C 32455 Ol P - WIrB . . e e e e 2
187- 1036 SCREW - 174" - 20 x 17 . . e e 1
182- 10 SCREW - #4 - 40 X 778" . . . e 2
192- 13 LOCKWASHER - #4 . ... . . e e 2
129- 13 NUT - 88 - 40 . . 2
C 22947 TIE - wWire . e e e e UAR
+ C 32301 NUT - M5 metric (negative terminal) . . . . ..., ....... ... .. v.iu.. 1
C 32300 NUT - M4 metric (positive terminal) .. ........ ... .. ... .. . ... ... 1
92- 3 LOCKWASHER - #10 . ... ... e i, . 3.
C 32459 SCREW - #10-32x 1" selflock . ........ ... ... .., 3
C 32295 INSULATOR -ignition module . .. . ... ... .. .. . . ... .. ........... 1
131- 971 NUT - #8-32flangelock .. .. .......... e 2
129- 27 NUT = B10NF e e 4
192- . 18 LOCKWASHER - #10 ................. e e e e e, 2
C 24069 COVER - battery positive terminal .. ....... e e e e 1
C 32396 NUT -switch .................. SN 1
NSS : NUT - switch, knurled, black {used C32396 and C32397)}............ 1-
C 32397 CAP - MUt . . . e e 1
C 19521 CLIP - Wire . . e e e e 3
111- 132 BOLT -5/16"" - 18 x 3/4" carriage . . . .. . ... . it 2
129- 102 NUT - B/16" - 18 . . e 2
C 32407 KEY -ignition . .. ... ... i et et et e e e 1
Cc 23012 LOCKWASHER . . ... e e e e e e e 1
C 28962  CLIP - safety switch wires (notshown) . . .. ......... ... ... ..... 1
HEADLIGHT ASSEMBLY AND REAR REFLECTOR
131- 629 RETAINER - headlight . . ... .......... e e 4
187- 1334 SCREW -No. 8x 1/2" .. ........... LY 4
C 32178 HEADLIGHT- ASSEMBLY . . . . .. i e e e e e 2
NSS RECEPTACLE - headlight lorder C32178) . . .. ... ... ... .. ....... 1
C 28932 BULB - headlight . . . ..ottt e e e e 1
C 14304 GASKET - headlight. . . ... .. e e e e e e e e e 2
C 22573 LENS - headlight . . .. ... ... ... .. . e 1
C 30942 REFLECTOR -red, rearfender .. . .. ... ... ... ... O 2
‘.{ =)

October 1882




-

IMPORTANT:

HOSE CONNECTIONS MUST DE AS SHOWN TO PREVENT ~
POSSIBLE DAMAGE TO EQUHPMENT

BACKHDE DISCONNECTED

L
BACKHOR DISCONNECTED P HPs ineol
(1HCONNECT PUMP SUPPLY TQ HETURN ON TRACTOR
(3 CONNECT RETUAN TO PUMP SUPPLY ON BACKHOE

—

IMPORTANT

OO NOT QFENATE cincuiTs
RENT WITH THE LOADER BUCKET CIRCUNTSE.
FAILURE TO OBSERVE THIS PROCECHIRE COULD

MADE IN USA

i RESULT iN DAMAGE TO THE BACKHOE HYDRALIUIC
— EYSTEM AND/OR HYDRAULIC PUMP,

e
51 ®

- SLOwW

KEEP ALL SHIELDS 1IN PLACE.
TRAVEL BEFORE LEAVING OPERATOR'S POSITION:
COMTAQL - SHIFT TRANSMISSION TO NEUTRAL,

SET PARKING BRAKE
DISENGAGE ATTACHMENT CLUTCH
. SHUT OFF ENGINE
REMOVYE IGHITION KEY

WAIT FOR ALL MOVEMENT 70O STOP
FAST BEFORE SERVICING MACHINE

MEEP PEOPLE AND PETS A& SAFE

N DISTANCE AWAY FROM MACHINE.
.

4 FRONT AXLE PNOT ' FUSE@
LUBRICATION FITTING 30 AMP ¢

- e v—

—
B 5

mpmres -

MODEL 6018, 6018BH AND 60188 COMPACT WHEEL LOADERS 69

REF. PART NO.

1 C 34747
2 C 31991
2 C 33056
3 321-6659
4 C 14539
5 C 29031
6 C 32373
7 C 34775

o C 34776
9 ., C 32187*
9 . C 33055
9  C 34748**+
9 C

10 C 30539

11 C 34769

12 C 29696

13 C 34777

14 C 34772

14 C 34773

15 C 34184

16 C 34749

17 C 34750

18, C 32093

19 C 34170

5§

-

8-3051-69 -

DECALS

DESCRIPTION

DECAL - instrument panel
DECAL - “6018" (shown}
" DECAL - '6018B"’
DECAL - ““Caution’” .. ......
DECAL - oil, hydraulic reservoir
DECAL - gasoling
DECAL - “Important’’ operation (6018BH}
* DECAL - travel control
DECAL - range selector
DECAL - “Important”, hose routing (6018BH) shown . ... .......... .
DECAL - “Important”’, hose routing {(6018B) .. ... et e e e
DECAL - “lmportant’” hose touting (6018BHY . . . . ... .. ....... .. ...
42605 ***DECAL - "Important’’ hose routing {6018BH) -
MEDALLION - ““INGERSOLL"
DECAL - “INGERSOLL"" loader arms and backhoe
DECAL - “INGERSOLL' seat back
DECAL - fuel
DECAL - stripe (red and black) 6018BH
DECAL - stripe (gilver and biack) Q18 .. ... .. .. ... ... ... ... ..
DECAL - flag
DECAL - ignition switch
DECAL - fuse

*Use before PIN 14153035

l.m

REQ'D

................................
................................
................................
................................

...................................
.............................
................................

_.._\_:_a..tw.p_t..nw_n_n_,n_lhj_l_s.a_n_a_awm_u

**Use PIN 14153035 to 14173863
. ***|se PIN 14173863 and after

&

October 1992



MODEL 6018, 6018BH AND 60188 COMPACT WHEEL LOADERS . . Zk

-

WEIGHT BOX AND DRAW BAR (6018)

REF. PART NO. DESCRIPTION . ' REQ'D
1 C 17641 WEIGHT BOX . . ... e R 1
2 C 13360 DRAWBAR ............ e 1
3 113- 424 BOLT-1/2"x 1" NChex ........ Eh e N 2
4 192- 23 LOCKWASHER - 1/2 ... .. . . ... .. i, 2

& ' WW60 WHEEL WElGHTS
1 NSS WEIGHT - wheel (Order as machinery item). . .. .. ................. 4
2 ®117- 531 BOLT - 1/2"" x 2-3/4'" NC round head, square neck P . -4
3 131~ 930 NUT - 1/2”° NC hex flange lock . . . .. .. .o e B
_—‘—’——_;_—————.
et R
’ @ﬁ N
T ) T i -
J
. ¢
L.
i
‘®
8-3051-71 _ , October 1992




o)
il
AL

COWUNOUIN PN

i

SN Wh =

-~
—_

we
N =

3 A %% A=A

*

-\

€

S

.

. MODEL 6018, 6018BH AND 6018B CONJI‘IsACT WHEEL LOADERS -

PART NO.

C 18637
C- 18641
113- 606
192- - 25
C 17334
'C 17336
195- 545
C 28232
C 21963
138-2005 °

LL20 FORK LIFT

DESCRIPTION

‘FRAME ASSEMBLY - fork [ift
TINE-fork hift .......................
BOLT - 5/8" x 1-1/4"" NC hex
LOCKWASHER - 5/8""
PIN - loader, 3-5/16""
PIN - loader, 4-3/4"

‘WASHER - 3/4" plain ZP
RING - retaining

PIN - cylinder lift
PIN - spirol 1/4 x 1

Y Y= TN G X

LL20 FORK LIFT CHECK VALVE HYDRAULIC COMPONENTS

218- 1054
221- 1348
C 28274
218- 993
218- 483
C 25168
218- 5222

8-30561-73

(LL21 VALVE KIT)

FITTING - elbow 90°3/8* NPF x 8/16” - 18 JIC
CONNECTOR - reduction 1/4°" x 1/2'* NPT
VALVE - check

HOSE - hydraulic
FITTING - tee 9/16"" - 18

— h et ok e ok

QOctober 1992



REF.

QOO HL b L DN

000000000

MODEL 6018, 6018BH AND 6018B COMPACT WHEEL LOADERS ’ 75

BACKHOE MOUNTING COMPONENTS {6018B, 6018BH}

PART NO. -
113- 705

192- 27

33269
32077
331864
33060
33163
33062
32079
32508
32080

C 11906

8-3051-75

DESCRIPTION

BOLT - 3/4'" - 10 x 2-1/2"
LOCKWASHER -
NUT - 3/4” - 10 flange
ARM - lower R.H. {shown) (6018BH)
ARM - lower L.H. (6018BH)
ARM - lower R.H. (6018B)

ARM - lower L.H. (6018B})

ARM -~upper (6018B} ... .. ............... e e e,
ARM - upper (6018BH} {shown)
STRAP - wetght mounting
WEIGHT - counter
BOLT - 3/4'" - 10 x 1-3/4""

PLATE - rear ..

BOLT -.1/2"" - 13 x 1-1/2" flange
LOCKWASHER -

WASHER - 1/2"
PIN - mounting .
PIN - retaining .
SCREW - 3/8™ -

FOOQTREST - R.H. (6018B) +
FOOTREST - L.H. shown {60188}
BOLT - 1/4" - 20 x 17
NUT - 1/4"" - 20 flange lock

WASHER - 1/4"”

BOLT - 5/16"" - 18 x 1/2" flange lock
‘BRACKET - mounting L.H. (6018B})
BRACKET - mounting R.H. {shown) {6018B)
BOLT - 5/8" - 11 x 2" '

WASHER - 5/8”
NUT - /8" - 11
WASHER - 3/4"

REQ'D

o R R R L R R T

......................................

...................................

...............................
.............................................
..............................

1/2::

16X 6/8" Self tap . ... ... ...l

PO BERASSINNNNER D SN s ag e

October 1992




£

REF.

L3

ik kb ol md
PWON=S=20CO-NON AWM -

4

8-3051-77

MODEL 6018, 6018BH AND 60188 COMPACT WHEEL LOADERS

PART NO.

C 19384*
C 18025*
129- 122
C 26266
C 26419
195- 533
132- 310
C 29045
353- 442
17551
213 5104
218- 5056
132- 320
195- 518
218- 753
218- 5154

NSS

C 14568
22- 844
129- 105

HYDRAULIC LIFT CONTROL (6018)

DESCRIFTION

ROD - lift control
BALLJOINT
NUT - 5/16"" NF hex
BUSHING nylon

PIN - cotter 1/8° x1"'
KNOQB - lift lever
DISC - friction
FITTING - 5/16"" tube x 1/2" -
PIN - cotter 3/32" x 3/4"*
WASHER - 1/4”’

CAP - 37° {tractors without 3 point hitch)
PLUG - 1/2"

*Order both C19384 rod and C18025 balljoint if other than illustrated

MODEL F27 HITCH ADAPTER

BRACKET - hitch adapter {order as machinery item)

BOLT - 1/2" x 2-3/4" NC hex
NUT - 1/2" -

..........................................

CWASHER = B/8" . . . . o oo
BUSHING - lever . . .. .. .........................aoiiiil.
FITTING - 90° fincludes 218-5004 O™ ring) (early production) shown |
20 {current production) {not shown) . ...

...........................................

- 20 70" ring (6018B, 601BBH) . . . ........... ... ...

PIN - drawbar. . . oot e e e e e e e e e e

77

REQ'D

MNMN= = AN =

MR-

October 1992

T




LEFT REAR VIEW

. LEFT REAR VIEW
L}

REF.

LeRe i RO RGN L

OO AWN =

'MODEL 6018, 6018BH AND 6018B COMPACT WHEEL LOADERS _

PART NO.

C 32215
C 32230
C 32231
219-- 403
C 32428

195- 541

C 29693
C 32254
132- 310
C 32247
C 32246
218-5104

218-5004 -

C 32245
C 34533

8-30561-79.

1)

79

THREE POINT HITCH

DESCRIPTION

PLATE - hitch. .........
SWIVEL - lift link .......
PIN - spirol 3/16'" x 1-1/2"
FITTING - grease .......
LINK - adjusting . .......

ARM -lift.............

TUBE - upper link .......
BALLJOINT -R.H. ......
BALLJOINT - LH........

LOCKWASHER - 1/2" . ..
PIN - clevis 5/8" x 2-1/2*
PIN-klick ....:.......
PIN - spirol 3/16"" x 1-1/4"*
SPACER - klick pin ... ...
WASHER - 5/8" . ... .. ..

REQ'D

....................................
....................................

MNMN=S2ORRNN 2 S SRR RN

-----------------------------------

THREE POINT HITCH CYLINDER.

PIN - cylinder rod 1/2"* x 1-
PIN - cylinder foot 1/2"" x 4-5/8"" . ... .. ... e

PIN - cotter 1/8"° x V"' . .

HOSE - hydraulic 1/4"* x 33" (cylinder to forward valve port) .. .......
HOSE - hydraulic 1/4”" x 24 (cylinder to rear valve port) . ......:.....
FITTING - 80° elbow 5/16” tube x 1/2"" -20......... oD E

“O"RING .......... ..

CYLINDER - lift.........
KIT-seal .......... .

347

- omd et N ke N3

Qctober 1992



81

NUMERICAL INDEX

>
L
Q
=
=
<
e
v o
oy}
=
2
-

REF.

NO.

REE.
NO.

PAGE
KO

PART
NO

PAGE
NO.

REF.
NO.

ND.

PAGE

PART
NO.

REF .
NO

PAGE
NO.

PART
MO

REF.
NO

NO.

PAGE

PART
NO

REF.
NOD.

NO.

BAGE

PART
NO . -

PART
NOD.

oy 18} TN W n o~ L NN Nm M (=Rl [« NTa OoO-Nm [+ 3 o oy Ky
TP O O A N0 -GN A - NOAO -FO NN =t RS B e N W R I R | AN A = M NN e -

1

9935511119999135-./357.7..9939371775591991515551111?595?97755959999595777
0N o o IO U W W N D S - o e D LD D AD AD aE OO OWDLN P WO N N O WD N P 0 N WO DD D O] i et — ot e )

L

71713567‘83453664292242891515756235535924990..4.013288&588923792567992&.56
IZSOUOOOOSS585573-46667883&44002100991333566000165;41414.41455556666661{?77
8888888888888&88888888889999999999&999999999999999999999999999999999
CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCC

'4

- M ~ Tt N O N L NHNCOOON SO nmNWOH Mo ~ 0o
—t - e 1 P N0 e O e HEOOMONOO AN AN AN A A A A A WU ) e e e O = OO L R - =] A MOy
B

L N e N Y A R N R e N S N A N e N N RO N TN R N R R N T N e v

AR P et AN I 0 O e e et e P P P P~ P~
FFt Gt F OO NNN T I OONNN

[Fo N W W R T WV N T T B A A R N e NI e N Ta N T NS AT RTa R e B R B i
. .

. - N

[
VOUNANNOATAANNOONOMIEINANSNONROOMOMBNOAROSNATIVNORNOROANNMITFIOANNONNNAAONTRO AN
WON-G GO MT 3N ODOOR OO0 A A A A NNNNNOOUOOAROOONMMS T ORSNDOO -
223334&44&&#&4&44&566665555577?177777777777777&777999922222222222233
LOOLOWOULwOwOwOwOYwOwODOOOODWwioaiow LWOWOWYOOYOQIDWWLWIWOWS OO0 WMNSP R PSP P 000 0@ 0000
e K R Ko o B o I oV NI o I St U NI VAN S R G I N o T I a i  a  a  a Ha H at o  at  a l o  AN A o o I N o I A o ot S N s K R R S M N Kl R B o o o K o o ot o
QLLOLDLLLLLDDLLLDOLLLLLRDULODLLDLDOLOLULDDLLDLLDLCLLLOLOCLLLOOOLDOLLOLLLLDDODOOLLLOLDLDOO

—F— -

R . .
>3T. ~'O M 0w [an] — "] o o h o) N = ¢] o [Tall o s A N B R e [y |
A AN NSO Ao A A A T G S N A TN NN N A @O A O NON A O N e S NSNS S

L

/
79737..141157755355-355555555555555?753333555555555553?55155995571153555
T MONWY —WwAOMN N ~mmmm [ - i i TR IS S RS R AR A B e o] T NN NS AN,

9779291479?56500..33.431:23..456890126864578835.68012&57853&945235228127590
2;.4..“14122126322468000.433333333.4441.4.459900.“55556666666&888?7446396900445
89990335501334.‘46888899999999999999990001111P111111233377999001122222
222233333&,&&&.4&-.4.:4,4.1414,4_..4.4krﬂ.ﬂ..&.rﬂ.ﬂ...u...u..a..q14..4..“55555555555555555555555665666666
O O O O O O O S N NN NN O I O O CI DI DI O N O NS NN N O OO I DI I O N N O O OO OO O N O N SO O OO N T O e N N e

LLDLDOLULLULLULLYLUDOLDLLLLIULLLLLLOLULLDODLULLIULLOLLLDLDLLDDLLOLULDLDOLDLLDDLDULODOLO

bl

O AP D N U WS SO F NN A AN OONR MmO vy — ) <t~ O O o
?591122rl_lllllllll22.4679.1232111112121244..&51232 ONOUOCA NG N0

»
. ¢
»
?7777{7?77?77{7?77753333.331111335111537999911111?53335559597?777?7’7355
— ] ] e ] o o e e A A H NN N~ [ R RTaRTa N ia I ot Bt I ol o0 B o Sl o N WO~ Laa N as Il o0

OO ANONNOGOOHINORDOMINNOONMNONNM Ao RNV AN —ADMN I ONGON=-OONMMMHNDNDRTN OO NN ©
GO OO O OO0 OO A A NN R N AA RO O OO PN OOOOOONRDNARDAANMNNEOMM -
NN NNANONANNNNNNNNNMOEA OO MMM MmMmme -3 33 3 an OOUEWINNIN SR NNNNET W W00 DG WO W00
OO ODO00O0000OO0DoOO0OOO0D0O0DO000C000ACOO0DORD -ttt NN NOINNNONNCNNN
22222222222221222227%.22222222222222 I I N NN NN NN NN N NN NI NN NN NN NN NN Y
COODODLLLLLDLLDOULDLDLULLLLLDOLLLLUULLLDLLILLLUDLLLOLLDDDUUDLUDLLUDLDULLDLLODLODLUDODOD

< v
N, N At P A A MY A A NN D e A T AN A A D A Y o — NN = A NN N =M N A NN AN NG NN T W
J T .
~~

+

33.333137.7..11731593315«1353_331179115133313317..55551..17.1?5555555777993?_:.,7;7.
VNN NNMORORARNCNMEA@OOOEM S NOO OGO OMDOAS SN DN O NN DD D (Y]

DO AM T IO rArA A WD A2 G ORI AN ONONON AN A O, AN O ANNO R OO MOOM M- N0 X O~~~
[aa T T A - Bt RGO N R T IO TN, R WOV YR B S s RPC ) N o R el e B o B o W WS JEC QP X T NN i LA - s e L e R R Na R N I g2 B i e T R BT )
ru..ﬂ.:u.uu.:u..u.:q.&hq55556667900111112222333336688880000233334522222222222222222
(R R & s T o o S Sy Sy N S N o R ol el s R R R el o e el e sl e oo l= ol ol olu s s Bl s o N RN NN A R R ol N - NN ol e ReNelofajafalals o ofoloRe No ol o)
A A A A A A A A AT A A A A Al A A A A A A A S A el e e A A A A A A A o A A A A SN NN NN NN NN O
LUUDDUOLDODOOOLLODOUDDDDLDLODLOLOUDODLLUULLLIDLLDOLDUDULLDLDLLLLLLLLDLODOL

L

I
i
I
I

4 NY WBHOEEO N WD o wono~ 3 4+ W on Wwn -t = o - O Ao ™~ OO
NN AN A AN A AN NNt O AU MO NN A -GN OO N ORI RN —AOR AN N A AN~~~ D0 A

1

S NN NN MO MDD AN AN AR RSN AN NN A AN RO ONSGMO N6 e

HrA M MM e O M o D 0 00 P B ) T 6 00 A0 e AD A0 P o P O P LU0 0 6 WD 1T U0 N s i O s D S0 10 T O 0 0 00 0 P 00 00 P 00 10 U LN

d

DOVUNMORN N OO ODOOOAOONNODRDARNMITORNOTONDONOGRO=OMNDUOACO MNTDO NN T INDWDAGAD — N3 SF N WD WO P M o,
NNONAANONRQOODODO T OOEONURNNOMMMAY TN ANODENNANFOOMMODO=ONONT AT AN ANO MMM MMM e M
LSOOI OO A A A A NN MO A = NN MEANNNWOUOSNSNEEOODRECOOEROMM R ANFRSEOONM Moo
[ g T R N I T N N R N Bat e Eae Bt T at Tne Tt Tt Tt T T Al RS R e B T B JEC JEC JEC JRC BT Pt JRC b= JEe R JEE JE 0 JFC W Tl T Yt R a JErs) o g o g o e e e A el el A ol
........._.....11.n_lll1.1..11.1.[..l.l.ll.l...lllllll111111111111llllllllllclAll e e R il ha R il R e R N I
COULLLULLLLDLUDULUDOUULUIOLLDOLOLOLODLDLDUOLDLUVLLLLILLLLLDLOULDOPDLLDULDLCLLDODLOLOLDLODODD




NUMERICAL INDEX

83

Y

NUMERICAL INDEX

{

PART

PAGE

PART

REF .

PAGE

PART

ﬁEF}

LTR ]
==
[+
£1)
oo
<4z
A
o
=
O
i =
[+
= .
oo
- =
[« ¥
[ T
s A
L=
[= %]
o
=1 =
[~
-
oo
-5 =
o
IR
Mo
<< 2
oy

NO. NO.

NO.

NO.

NO.

ND.

NO.

'
I
1
|

e

oh M O Lo U B ™ -3 =~ — O @® < iy — N O o <t o [} oo™ (o ] OO mMmwo oW o tial
3126&312132289321211191923313432224122541332723181441118211111l83618

> Y
Gy O L P OV O = 13 = P £ U0 L0 I P et 13 P P 0 0D ) T U 1 L O P
MM F I TN ANNNSNOASNF AT NNmo

4

3599171959711353551799779555957717793
22&&12323727327777233.&52..47 ~ w0 T

’

22333334&55752222233300122577?88888272777446146533111166699333711112
1600000000122230000000b055111122240001 NANNMNOOO - ANANeROoOC
. ot o et ot ettt A e e OO N I N N D s o 00 = T R R

___._*______________________,___________.—__ﬂ____m___._____

[ I | |
333333333333333333333333333333333333333331111111166669999999

LI I I |
) N ) M m
e | 11llll1111.I_.l1111111111l-ll.l_11.1111:1111111111112222222222222222222
T M
11.1.....11.111111111111111111111....—11]_l_.l.il1111...!..1111111111111111111111.I.l__l..J.I__l

¢

o m NN~ M O\ oW I N R Ta Rt Rt N Te WVl e B [¥a 3 pUR R S o Mmoo Nt 4 O m SN Dy
o™ 11131L111171333319114111111 P~ 1911111781551299411352421832223323

:J19?99599”&\9?997«555999999555559335990._9999999555559595?97377977517937
o 11322,{.&22216322263333&.5555575566665666666 3366336?2 Nt O =NYN~N M

FNONOMINNNO NN
) i’ , ' dHCAN - MM,
5503787396?4#705678#675997890134567890923567&5520512983 fa} —
01000011125671777778883881112234&¢¢£ﬁ56?7777883210332 —
33&&44&4&&4&&111111111111&&44457777777777777339206669_____T_________
33333&&&4#&4@#&&&4&a44&4&ﬁ&44&444&4&5§6712222251132111113333

MMM Eamem
33333333‘3333333333333333333333333333333333333333.&.41&.14.42214689111111111
CCCCCGCCCCCCCCCCCCCCCCcCCCCCCCCCCCCCCCCCCCCC.CCCCCCCCCOOUUOOll.l..l_ll.l.ll._

N
b

-

-

:

1

. cho O [Ta SR Ta WL BT N o M~ e 0 0 [ S R o] — OO D © N oy O
7913611416511312222671122612 [n Rt R N AN A A NG ONNA A NN T oW NN

v

v ] .
1133573757?377515511155515995779?9941l?977799155555599?5533199779955
NN DD bt WD WD DS D DD - T S A T L R R A o N S A R o R T B B el

N a
b

r

n

67890123&.56790123&.5678034856728899l3&m«5557235630267890123&.2625626?590
nu...u..“.&55555555566666666677?055503333&..u...n..r.»h»;.414555556665..66111668022_2ra.ru..4667
.4.41..-..4..4..414..4:4..4.4..u..nw.....w..ﬂrﬂrﬂru...u.4&4&&4599900000000000000nUnU00000001111112222222222
2222222222222222,.22222222222223‘33333333333333333333333333333333333333
333333333333333333333333333333333333333333333333‘33333333333333333333
CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCC

m

.

(3 ' 8966223?7314390 O~ momN — <O 3 P~ WO oM [+ — o (Vs R o Wal Koo Nodl — Oh et
112221133333342238134511211111251112134151578911116292213 OO ot et et LY e N T

T P r———” .

91177?7?799999.555111115-}.53557‘7.,7.77775111135333333339557733577779999_!“9

- - ; llll16661566611111522226566666666611654466222777ﬁ3

52323&56789Ol25789012345678901234567890122345578903666791??878678&60
566?77?77778883858999999999900000ODOOOIIIIIllll112??799900001122233&
.222222222222222222222222222233333333333333333333333333334&&444&&&44&
22222222222222222222222222222222222222222222222222222222222222222222
33333333333333333333333333333333333333333333333333333333333333333333
CCCCCCCCCCCCCCCCCCCCCC.CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCC

-

e

i

- ' @ Seted OGN Dooe o oh i Oh 0 P - o o~ =] —
33&579124156911l122222Q111321296111222&911111717 331224&123679135412

A

7955553359797?7?77979773r55533337977?7797997995573975579999999999999
2177772216333333433333345&224422334&4&2633&33#26633&2233??77777?7777
. o
A

05790156937789012¢4555?881345671880&5617000112653999353350159025679&
77?78888890000111111111112222223&455556677777777777799111333349&4&45
00000000001111111l1111111111111111111111111111111B111122222222222222
2222222222222222222222222222%2222222222222222222222222222222
333333333333333333333333333333333333333333333333333333333333
CCCGCCCCCCCCCECCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCC

/

s

PO CRY, SToRT SR R T RV} n - oo ’ OomMoim Mo o Mmm mFon HAVWENAG MW
P e B R R W e I N I L B Ta N R s HAA NG NF IO PO A A A A OO N AN A A NN M A GO mon

o

7.79991353557779979955575977555555555555557979555955399.5555797..777.,7._..!7..7:
111133122113.426565666255555555555555333366162242222223322222222

) 01 (N ¢ O 0 M NI T N Mo

NANNNNANNNNOOOMOOmOOOOMMmMmm ™mm
oppuLupbLbLoLLLLLDTCUOLLO

MmN o Mo M,
CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCC

c3




NUMERICAL INDEX

O
a1 2

.
[ e B O ] ~F 0D ~F - Ta] —
FAAAOONMN A OO O OO MM NN

o omoww ™ NN ND N o B Mo
AN G O TN AA AN A NS N A A NN

R

.
i

93175779337933793?91757,9317,1?311L9939535591511111335951755 * - .
34-&7&.333.&.:“33:4-&?7:333;4.433.45714;47:4.“:833}42&3227135111557362675&. . |

"

P'AGE
NO

. 5

.

55767888825556.&ru‘s_.f?w/?—f??f.hru.llz21&506?705033356761382962213
COoOOMUIINNOIVVLYYYOODOROLO M-~ HOOMNMININWWOSEANNNWOC ORI TFTINOIFTTOO
0000000000000011111111111122222223& ~F OO Mmoot Mm
WY 10 LD W0 AR U U LD U WY 1D 0 U U0 LY 10 LD LD LD UL D U0 0 LN BN LN LD N N LD U Y LD -t 4
I R R R T N T S T N T T T T T T T T N T TN T O T T T N O N T L N N L O L B Y
DOV OODUOORWEOOODNONOEAROODOOODORDDNIONAAHAAAAAAAAA AT OO
. lllllllllillllll»l..ill.illl111lll.l.lll.lll11112222222222255522
| ' 2222222222,2222222?222222222222222222222222222222222333377

y

PART
NO.
-——ta

- "
o ‘ -~ -

N O OO AN O A WM MNNOoMm N Mo —~NC DO M~ W [= ] SN W
AN MD A A AN TN Ot AN A OO S~ A NANN A A D F A AN At NN A AN A AN NN Ao NP

REF .-
NO

- .

AL O O et M AN e O A e e Y LN P 0 O ) A I GV LN W R ) OVt P 0 O e ) A AN et 10 P P O3 P G 0 O P G DY P O3 L O v €00 10 B I vt [ O3 ) LT 00 DY
222451277233@E;j212é2356723&773? — N Yy Ly Ay MAAEOMEOE TS MMM P P00 P s

PAGE
NO.

v
NI IOV DRAAA A A —ANNONMOOMOAA AN NOANNAAENRODAMASTFDOUNNNINADTMNNMOIMNNO O MO T
D000 M mAdNMANOIANNCNNNNOOOME F T 3 3 N ORI ONNNMNNIWONINAEAOO G 0D ND DM NN
1111555555559555555555555555555001 SN HANENMNMNHNN A AT I I ST N0 O

' v ey e ’ N N - — — N
F NN Y T U T T Y Y N Y Y PO N Y N N TN T Y (N I Y SN N N Y A Y Y A N T Y TN Y A T N [ N N N Y N Y Y Y A T N O I A Y S Y Y N N SO B A
TR N N 2R AR AR a R a2 N e R a sk a1 2R 2R a N Al s a2 R s RN 2l a R AL AR AR AR e NTa R Ia RTa R L W I U S IR I TR B . SR S SR JEC S o p o AN N (N~ e Mo el v o e lew o e vl = ool el e R oo v v
0.999999999999999999999999999999999.1.1_11111111111111111111111111111.}.11
111111111l.l_l.l.ll1111111111111111....1112222222222227_222222222222222222222

PART
NOo.

- i
/
oo el — — U P T N

(o2 AN S U] Tg] ow Lol o] [=R =25y Y2} i+ v Lo o o ~F =t O (
NN D PN et o o T O D N D

P i et e el A Dt DD NNt P A SN A P A O s NN H A O N OO e O P D et = U Nt

REF.
-NO .

i3

) s oo
J * ¥ )
533139713711?7557355?5151791579171355717795137135597915319935531131
34&55&621111621fl22&6722261226156111334&&4165 122242233&77277726552
| . .

PAGE
NO.
47

. . - H
- [l

<

A
.

A

* ’ 3556..4.&809525557956666653074110385899999999900011111133333
:488811..51.485222.&5333333»47.8..43111111111111111122222222222222

— — D HWNNNNINOQLDODODOOD MmN %

P R e R el e e B .

[ T T T N U O T N T T T T Y Y S B B IO I [ D U O O N IR O
56669982222222\222777?77_.177.7.1!77.22222222222222222222222222222222223335
566666788‘88888888888888888588899999999999999999999999999999999999999
N lllI.lt._lllllllllll.lllllll.ll...__lllllllllllllllllllll._llllllllllllllllllll

' N . P *

e RN NNl o TS g IEE B |
NN NNAO NN
o~ 1w —

NUMERICAL INDEX

T T T T N T O O I R | IS T T T N N IO I |

—_— -

PART
ND L

1 .
Fa . B
- » 2 .
0 M [0 o I S VY. SN NF A N O OMMmEOem N NN oS MNENOM™N - DM ~ O IFLmm
812.3622..425231613111212115142323313.4,:4319218?11:4731311.62112&.45391311112“
N .
. . ™~
- . . [
T.17.3551?591793711_/1.33173/7 [ BN N N e N T IR e T T W B S I T W S N B L B L R U R e e e Rl el S R R Ta N vl o o B
OO O ANNNOI P PO W~ O M DY e~ — NN GO O NNTEO RN DN RN MOO NGNS ™

- ' « -

REF.
NO.

. &

PAGE
NO

v

o
s

81222261000010D0199334525551332&2
FOQOO A=A ANMNMNNNNOGNMNMO OO O NN

o000 0

N O NN

L T T S T R T

Coo0oo NN OO ORI =S A0 Mo e
et He MmO GO MM AOOO G

NI I NN R W e 0 A e O e o e O S WO
SO0
— -

HrdH o~ N MArleedy OOEAOMONmMOeeo e

-t -
__,__T._____\___f___

e NN NN NN e e 0 00000 m e o
333333333-4146

6 £ 0 61 £ Y 0D 0 [ 0T
ot g B i an e B B B e e I I

[ S S N T T T T T T T T T T T N T TN O N YN NN S T O O T TR TN N T N WY 1 Vo
[= 0 W s N A A N T e S e R T M s R R R R B e e e e R ke R R R R I R e ]
HONNENNNNGANNNRNCNOEOMNMEOMOOO RO meMe oo oo o

A A A A A A A A A A A A A A A A A A A A Al e A A A A A

PART
NO

\

. i)

7




